FCC CFR47 PART 15 SUBPART C
DTS Wireless LAN
CERTIFICATION TEST REPORT
FOR
GSM/WCDMA/LTE Tablet + BT/BLE, DTS/UNII a/b/g/n/ac and ANT+

MODEL NUMBER : SM-T719
FCC ID: A3LSMT719

REPORT NUMBER: 16K22866-E1V2

ISSUE DATE: MAR 31, 2016

Prepared for
SAMSUNG ELECTRONICS CO., LTD.
129 SAMSUNG-RO, YEONGTONG-GU, SUWON-SI,
GYEONGGI-DO, 16677, KOREA

Prepared by
UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16675, Korea
TEL: (031) 337-9902
FAX: (031) 213-5433

iR
ias

ACCREDITED
TL-637




REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

Revision History

Rev. Issue Date Revisions Revised By
VA 03/18/16 Initial issue Junwhan Lee
V2 03/31/16 Revised description of antenna gain on page 31 Junwhan Lee

Page 2 of 123

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

TABLE OF CONTENTS
1. ATTESTATION OF TEST RESULTS......cccciiirririnrmssss s s s s s sssss snsss ssssssssssssnsnss 5
2. TEST METHODOLOGY .....ccctiiismrmmssmsmssssmssssssasssassasssssssssssassnsssassnsssassassssassnsssassnsssnssanssnssanns 6
3. FACILITIES AND ACCREDITATION......coiiierriscerrsssmmsssssmmssssssmssssssmmssessnmssesssmsssassnmsssssamsnes 6
4. CALIBRATION AND UNCERTAINTY ....cccoiiiicmnrnsmmsnnssmms s ssssmms s smms s snssms s sassss s snssmms snsssmes 6
4.1. MEASURING INSTRUMENT CALIBRATION .....cooeeeeeeeeeeeee et 6
4.2, SAMPLE CALCULATION ......ooo ettt a e e 6
4.3.  MEASUREMENT UNCERTAINTY ...t 7
5. EQUIPMENT UNDER TEST ......cciiismtimismmrmimnsmsssasssssssss s ssssssssassmss snsssss snsssss s snsssss snsssns snssams s 8
5.1, DESCRIPTION OF EUT ..ottt a e a e e e 8
5.2 MAXIMUM QUTPUT POWER ...ttt ettt ettt a e naiea e esneae e 9
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 9
54. LIST OF TEST REDUCTION AND MODES.........ooo e 9
5.5. WORST-CASE CONFIGURATION AND MODE ........ceeeeeeeeeeeeeeeee e 9
5.6. DESCRIPTION OF TEST SETUP ... 10
6. TEST AND MEASUREMENT EQUIPMENT ... s s s s 12
7. MEASUREMENT METHODS ......cooiiiiiiiieiriniess s s s ssssms s ssssss s sssssms s ssssmss s smsss sassmsssasen 13
8. ONTIME, DUTY CYCLE AND MEASUREMENT METHODS ........cccocoiiiimmrnnmsrnssamsnnnnes 13
8.1.  ON TIME AND DUTY CYCLE RESULTS ...ttt 13
9. SUMMARY TABLE........ o iicicrinmsrsssmsr s sss s s s smms s sams s sams s s smmss sassmms e ssmns snssamssensans 15
10. ANTENNA PORT TEST RESULTS.......cccciiiimrmnsmrrnsssms s s sssssms s s sssssms sssssms s snsssssnnas 16
10.1. 6 AB BANDWIDTH ...ttt ettt e e e e st a e e e s st eaaenesanseeeaaens 16
10.1.1. 802.11b MODE IN THE 2.4 GHZ BAND .......oiiiiee e 17
10.1.2. 802.11g MODE IN THE 2.4 GHZ BAND .......ooiiiiee e 17
10.1.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND ........ooiiiiiiieee e 17
10.1.4. 6 dB BANDWIDTH PLOTS ...ttt et snae e 18
10.2. 99% BANDWIDTH. ...ttt e e e e e e aaeeaeeaes 24
10.2.1. 802.11b MODE IN THE 2.4 GHZ BAND ...ttt 24
10.2.2. 802.11g MODE IN THE 2.4 GHZ BAND ........ooiiiiiieeeeee e 24
10.2.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND .......oooiiiiieeee e 24
10.2.4. 99% BANDWIDTH PLOTS ...t e e e neee e 25
10.3. QUTPUT POWER ...ttt ettt ettt ettt e sttt e e et e e e st e e e sseaeesssnaaennsnes 31
10.3.1. 802.11b MODE IN THE 2.4 GHZ BAND ........oiiiiiieee e 32
10.3.2. 802.11g MODE IN THE 2.4 GHZ BAND .......oooiiiiieeee e 33
Page 3 of 123
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

10.3.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND ........ooiiiiiiic e 34
TO.4.  PSD....e s 35
10.4.1. 802.11b MODE IN THE 2.4 GHZ BAND ..o 35
10.4.2. 802.11g MODE IN THE 2.4 GHZ BAND ..ottt 36
10.4.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND .......cooiiiiiieeeeee e 36
10.4.4. PSD PLOTS . e e e e e 37
10.5.  OUT-OF-BAND EMISSIONS ..........oooieee e 43
10.5.1. 802.11b MODE IN THE 2.4 GHZ BAND .......ooiii e 44
10.5.2. 802.11g MODE IN THE 2.4 GHZ BAND ..o 48
10.5.3. 802.11n HT20 MODE IN THE 2.4 GHZ BAND .......c.cooiiiii e 52

11. RADIATED TEST RESULTS ... ssssss s ssssssssssssssssnns 56
11.1. LIMITS AND PROCEDURE ........occooiee e 56
11.2. TRANSMITTER ABOVE 1 GHZ ... 57
11.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND ........cocviiiiiiie 57
11.2.2. TXABOVE 1 GHz 802.11g 2TX CDD MODE IN THE 2.4 GHz BAND ................... 75
11.2.3. TXABOVE 1 GHz 802.11n HT20 2TX CDD MODE IN THE 2.4 GHz BAND.......... 93
11.3. WORST-CASE BELOW 1 GHzZ.....oooeeeeee e 111
12. AC POWER LINE CONDUCTED EMISSIONS. ..........ccocinmmmmimnninnssnnssisssssssssssssnsnnans 113
13.  SETUP PHOTOS. ...t sssssasssn s ssssss s ssssssssssssssssnssassssssnssnsans 118

Page 4 of 123

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.
EUT DESCRIPTION: GSM/WCDMA/LTE Tablet + BT/BLE, DTS/UNII a/b/g/n/ac and ANT+
MODEL NUMBER: SM-T719
SERIAL NUMBER: R32H2000PJA (RADIATED); R32H20000WM (CONDUCTED)
DATE TESTED: FEB 15,2016 - MAR 10, 2016
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:

CY Choi Junwhan Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10-2009,
FCC CFR 47 Part 2, FCC CFR 47 Part 15.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
<] Chamber 1
| | Chamber 2

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32 dB
Radiated Disturbance, Below 1GHz 4.14 dB
Radiated Disturbance, Above 1 GHz 5.97 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is GSM/WCDMA/LTE Tablet + BT/BLE, DTS/UNII a/b/g/n/ac and ANT+.
This test report addresses the DTS (WLAN) operational mode.

WiFi MIMO Condition

Frequency Mode Antenna l Antenna 2
802.11b TX/RX TX/RX
5 4 GHz 802.11g TX / RX TX/RX
802.11n TX/RX TX/RX
802.11n MIMO TX/RX TX/RX
802.11a TX/RX TX/RX
802.11n TX/RX TX / RX
5 GHz
802.11ac TX/RX TX / RX
802.11n/ac MIMO TX/RX TX / RX
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5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Output Power Output Power
Range Mode [dBm] [mw]
[MHz] Antennal Antenna2 Antennal Antenna2
802.11b 19.27 19.31 84.53 85.31
802.11g 15.96 16.00 39.45 39.81
2412 - 2472 802.11g MIMO 18.99 79.25
802.11n SISO 15.80 | 16.40 3802 | 4365
802.11n MIMO 19.09 81.10

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes FPCB antennas, with a antenna1’s maximum gain of -4.78 dBi and antenna2’s
maximum gain of -9.6 dBi .

5.4. LIST OF TEST REDUCTION AND MODES

The output power on covered modes is equal to or less than one referenced.

2400 - 2483.5 MHz Authorized Frequency Band (Antenna Port & Radiated Testing)
Frequency Range (MHz) Mode Covered by
802.11b Legacy 1TX 802.11b Legacy 1TX
802.11g Legacy 1TX 802.11g CDD 2TX
2412 - 2472
802.11n 1TX 802.11n HT20 CDD 2TX
802.11n STBC 2TX 802.11n HT20 CDD 2TX

5.5. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11b mode: 1 Mbps
802.11g mode: 6 Mbps
802.11n HT20 mode: MCSO0
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5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA20EWE R37G4AH1402DK3 N/A
Data Cable SAMSUNG EP-DG925UWE N/A N/A
Earphone SAMSUNG EO-EG900BW N/A N/A
1/0 CABLES
1 |DC Power 1 Mini-USB Shielded 0.8m N/A
2 Audio 1 Mini-Jack | Unshielded 1.0m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable DTS mode.
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SETUP DIAGRAM FOR TESTS

HEADSET

AC ADAPTER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List

Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 11-17-16
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 04-25-17
Antenna, Horn, 18 GHz ETS 3115 00167211 09-20-16
Antenna, Horn, 18 GHz ETS 3115 00161451 05-17-17
Antenna, Horn, 18 GHz ETS 3117 00168724 06-17-17
Antenna, Horn, 18 GHz ETS 3117 00168717 06-17-17
Antenna, Horn, 40 GHz ETS 3116C 00166155 09-23-16
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 08-24-17
Preamplifier, 1000 MHz Sonoma 310N 341282 08-18-16
Preamplifier, 1000 MHz Sonoma 310N 351741 08-18-16
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-18-16
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-18-16
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 08-19-16
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 08-19-16
Bluetooth Tester TESCOM TC-3000C 3000C000546 08-18-16
Average Power Sensor R&S NRZ-Z91 102681 08-18-16
Average Power Sensor Agilent/HP U2000 MY54270007 08-18-16
EMI Test Receive, 40 GHz R&S ESU40 100439 08-19-16
EMI Test Receive, 40 GHz R&S ESU40 100457 08-19-16
EMI Test Receive, 3 GHz R&S ESR3 101832 08-19-16

Attenuator / Switch driver HP 11713A 3748A04272 N/A
Low Pass Filter 3GHz Micro-Tronics LPS17541 009 08-18-16
Low Pass Filter 3GHz Micro-Tronics LPS17541 015 08-18-16
High Pass Filter 5GHz Micro-Tronics HPS17542 009 08-18-16
High Pass Filter 6GHz Micro-Tronics HPM17543 010 08-18-16
High Pass Filter 5GHz Micro-Tronics HPS17542 016 08-18-16
High Pass Filter 6GHz Micro-Tronics HPM17543 015 08-18-16
LISN R&S ENV-216 101836 08-19-16
LISN R&S ENV-216 101837 08-19-16
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7. MEASUREMENT METHODS

KDB 558074 D01 DTS Meas Guidance v03r04: Measurement Procedure §9.2.3.1 AVGPM is
used for average power and §10.5 AVGPSD-2 is used for power spectral density.

Unwanted emissions within Restricted Bands are measured using traditional radiated
procedures.

Band edge emissions within Restricted Bands are measured using RMS with duty cycle factor
offset method.

8. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

8.1. ON TIME AND DUTY CYCLE RESULTS

ON Time| Period | Duty Cycle Duty Duty Cycle 1/T
Mode B X Cycle Correction Factor | Minimum VBW
[msec) | [msec] | [linear] [%] [dB] [kHz]
2400MHz Bands
802.11b 8.624 8.726 0.988 98.8% 0.00 0.010
802.11g 1.432 1.530 0.936 93.6% 0.29 0.698
802.11n HT20 1.34 1.438 0.932 93.2% 0.31 0.746

[BE ot Spectror Anuiger - swegt 5k
T R E

Trig Delay-500.0 s #hvg Type: RMS
PO Fast ~+- Trig-RF Burst
IFGain:Low Atten: 30 dB

Ref Offset 10.15 dB
10 dejdiv  Ref 30.00 dBm
[ lruatle Ll L
g 19;

Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 10.00 ms (20001 pts)
1 N t 4990 us 22.41 dBm
2 M 1 (A 8.624 ms (4) -0.08dB

A t (a) 8.726 ms (4] -0.08dB

[802.11b Mode]
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9. SUMMARY TABLE

FCC Part Test Description Test Limit Test Test Worst Case
Section Condition Result
15.247 . .
@)2) Occupied Band width (6dB) >500KHz Pass 7.53 MHz
2.1051, (Band Edge / Conducted
15.247 (d) |Spurious Emission -20dBc Pass -41.119 dBm
Conducted
15.247 | TXconducted output power <30dBm Pass 19.31 dBm
15.247 |PSD <8dBm Pass -11.64 dBm
15.207 (a) AC.Po.wer Line conducted Section 10 Power Line Pass 47.71 dBuV
emissions conducted (QP)
15.205, . . - i 51.89 dBuV/m
15.209 Radiated Spurious Emission < 54dBuV/m Radiated Pass (QP)
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10. ANTENNA PORT TEST RESULTS
10.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 DTS Meas Guidance v03r04: The transmitter output is
connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak
detector and max hold.
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RESULTS
10.1.1. 802.11b MODE IN THE 2.4 GHz BAND
6 dB Bandwidth Minimum
Frequency ..
Channel [MHz] Limit
[MHz] Primary Antenna 1 Secondary Antenna 2 [MHz]
Low 2412 8.048 7.530 0.5
Mid 2437 8.527 8.055 0.5
High 2462 8.048 8.016 0.5
12 2467 8.037 7.581 0.5
13 2472 8.063 7.555 0.5
Worst 7.53
10.1.2. 802.11g MODE IN THE 2.4 GHz BAND
6 dB Bandwidth Minimum
Frequency ..
Channel [MHz] Limit
[MHz] Primary Antenna 1 Secondary Antenna 2 [MHz]
Low 2412 16.297 15.714 0.5
Mid 2437 15.908 15.914 0.5
High 2462 16.045 16.303 0.5
12 2467 15.928 16.312 0.5
13 2472 16.310 15.337 0.5
Worst 15.337
10.1.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
e 6 dB Bandwidth Min.irrfum
Channel [MHz] Limit
[MHz] Chain 0 Chain 1 [MHz]
Low 2412 17.035 16.088 0.5
Mid 2437 16.375 16.081 0.5
High 2462 16.093 17.151 0.5
12 2467 16.076 16.912 0.5
13 2472 17.303 15.475 0.5
Worst 15.475
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10.1.4. 6 dB BANDWIDTH PLOTS

[Primary Antenna] 802 11b Mode Low CH [Secondary Antenna] 802. 11b Mode Low CH

S

wmm Barpris

I “hvg Type:RMS
RO Wide ~w- Vi Free Run AvglHold: 100100

] vg Type: RMS
FWG Wige ~»- Trig: FreeRun AvglHold: 1001100
IFGaind o Amen: 30 dB WainsLow Aten: 30 68
Nk
Ref Offset 10.16 0B i Ref Offset 1015 a8
10cB/y Ref 30.00 dBm 10 42/ Ref 30.00 dBm
Lo o8
O
’ .

Center 2.41200 GHz Span 20.00 MHz Center 241200 GHz Span 20.00 MHz
#Res BIV 100 kHz AVBW 300 kHz Sweep 1.333 ms {20001 pts) [¥Res BW 100 kHz FVBW 300 KHz Sweep 1.333 ms (20001 pts

[anary Antenna] 802.11b Mode Middle CH [Secondary Antenna] 802.11b Mode Middle CH

ﬁmmm oreria m-'-tw—nwnv =T

] Il wg Type RMS |
PG Wide —s- Trig: FresRun AvglHold: 106100

PG Wide - Trig: FresRun AvpiHolc: 190100
IFGaindow Arten 30 08 Gkl ow Anan: 30 48
Ref Offset 10.15 B Ref Oftset 10,15 dB
10gBiy  Refl 30.00 dBm 0 Bty Ref 30.00 dBm
o
) b 9
(Center Z2,43700 GHz Span 20,00 MHz ICenter 2.43700 GHz ‘Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)

ws-—-wﬂ-m ;_,.su ma—o—u-qu -

[Prlmary Antenna] 802.11b Mode ngh CH . [Secondary Antenna] 802. 11b Mode High CH

#avg Type: RMS Zhug Type: RMS

ha —e- Trig: FresRun AvglHeld: 1001100

i o Vade -e-  Trig FreeRun AvglHold: 100100
IFaa e Arcen: 30 B Feainion Atien; 2048
Ref Offset 10.16 i & Ref Offset 10,15 dB
logErdy  Ref 30.00 dBm |0 deio Ref 30,00 dBm
<,
¢ Y L]

ICenter 2.46200 GHz Span 20,00 MHz Center 246200 GHz Span 20.00 MHz
HRes BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)

sTATLE =
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[Secondary Antenna] 802.11bMode 12CH

[Primary Antenna] 802 11b Mode 12 CH

wmm- e Www st £

[ e, . ST 8
e = I i o A?Qn-zm:" h
Ref Offset 10.16 d8 Ref Offset 10.15 dB
||C,Ft Ref 20.00 dBm = "-'Ent /av  Ref 20.00 dBm
L & 9
ICenter 2. 46700 GHz Span 20.00 MHz| [Center 246700 GHz ‘Span 20.00 MHz
[#Res BW 100 KHz #VBW 300 kHz ‘Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)

[anary Antenna] 802. 11b Mode 13 CH [Secondary Antenna] 802. 11b Mode 13 CH

B ——

T
] nT 'ype: RMS | -n ype:
T Wi e Tt: Fres Run AvplHold: 100100 TR Wide —e- Trig: FeeeRun AwglHold: 1001100
Foungow reen: 20 dB W Gain:Low Aren: 20 €8
Ref Offset 10.15 0B Ref Offs¢t 1015 dB

10 cBidy  Refl 20.00 dBm =l J0 dBidiy Ref 20.00 dBm

o ]

|Center 2.47200 GHz Span 20.00 MHz| [Center 247200 GHz ‘Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)
s, e :
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[Secondary Antenna] 802. 11g Mode Low CH

o s

[Primary Antenna] 802. 119 Mode Low CH

e ahoo

wmm Sl S8
FTde T Franhun

P Tde o Trig: FrewRun ..vfu.,fr?'mm
IFGaind.ow Atten: 30 dB x GainrLow en: 2008
Ref Offset 10.15 4B Ref Offset 10.15 4B
jogbldly  Ref 30.00 dBm @ Ref 30.00 dBm
Leg
AL e ¢ M 0
Center 2.41200 GHz Span 20.00 MHz [Center 2.41200 GHz Span 20.00 MHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VEBW 300 kHz Sweep 1.333 ms (20001 pts)
[Prlmary Antenna] 802.11¢g Mode Middle CH [Secondary Antenna] 802.1 1g Mode Middle CH
— W -~ ThgFaeRw :tgfn gt i mm e~ Trig FreeRun Avaers a0 !
IFGeincLow Arten: 30 dB ¥ Goinow Avten: 3098
Ref Offset 10.16 8 AN Ref Offset 10,15 dB
I-‘!:E div  Ref 30.00 dBm daicv  Ref 30.00 dBm
Center 243700 GHz Span 20.00 MHz [Center 2.43700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz FVBW 300 kHz Sweep 1.333ms (20001 pts)|
s iy Alignmant Gompleted sTaTUS
[Secondary Antenna] 802.11g Mode H|gh CH
..-u

R

[Prlmary Antenna] 802. 119 Mode High CH
= ’E‘i

].,,.}MI“, e Trig: FreeRun e g]and baon

et A T
| ~ ¥Avg Type RMS
T Ve ~+  Trig: FreeRun AvgiHold: 1001100
IFGaindow Amen: 30 dB 1 GotacLom Amen: 30 48
Ref Offset 10.16 0B 45 Ref Offset 10.15 dB as
jogE/dy  Ref 30.00 dBm v baa 1o -;I: /@i Ref 30.00 dBm
Q ] ) @
|Center 246200 GHz Span 20.00 MHz [Center 246200 GHz ‘Span 20.00 MH!
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz HVBW 300 kHz Sweep 1.333ms (20001 IJIS)
s = p—
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[Prlmary Antenna] 802 11g Mode 12 CH [Secondary Antenna] 802. 11g Mode 12 CH

P Www ==

[}

| 3 " s Type RS I & x g Typer ANS
- Trig: FreeRun Avpl|Hold: 1001100 —e-  Trig FreaRun Avg|Hold: 100100
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10aBdy  Ref 20.00 dBm ‘- deidly  Ref 20,00 dBm

Lo o8

¢ 9 )

ICenter 2.46700 GHz Span 20,00 MHz ICenter 2.46700 GHz ‘Span 20.00 MHz
#*Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz FVBW 300 KHz Sweep 1.333 ms (20001 pts)

s LAlgament Compioted

[Prlmary Antenna] 802. 1tg Mode 13 CH 7 [Secondary Antenna] 802. 11g Mode 13 CH

R — R

| gT Type: RMS | -g ype:
PWO Wias - Trig: FreeRun Avp|Hold: 1001100 5 Wde -+ Trig FreeRun Avg|Hold: 100100
IFGaindow Arten: 20 dB ointow Arien: 2028
Ref Offset 10.15 B Ref Off3t 1015 0B
10cBidy  Refl 20.00 dBm diiely  Ref 20.00 dBm
o L]
) ) { $
[Center 2.47200 GHz Span 20.00 MHz Center 247200 GHz ‘Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)|
s ST,

uso
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[Chaln 0] 802.11n Mode Low CH

[Chain 1] 802.11n Mode Low CH

wwm -pm

e

“Shvg Type: ANS

#Res BW 100 KHz #VBW 300 kHz ‘Sweep 1.333 ms (20001 pts)

T s " hug Type: M | 6 =
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3, Rl i i el AT
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Log o0
Center 2.41200 GHz Span 20,00 MHz ICenter 2.41200 GHz ‘Span 20.00 MHz

[#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)

[Chaln 0] 802.11n Mode Mlddle CH

[Chaln 1] 802.11n Mode Mlddle CH

wmm =

S
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NG Wds v~ Trig: FreeRun AvglHold: 1001100 PHG Wide —e- Trig: Free Run AvglHold: 106100
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£ T
&
0 [} L]
Center 2.43700 GHz Span 20.00 MHz Center 2.43700 GHz ‘Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz ‘Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)|

[Chaln 0] 802.11n Mode ngh CH

Fo R

[Chaln 1] 802.11n Mode H|gh CH

T

#Res BW 100 kHz
=

] #avg Type: RMS | Avg Type: RMS

T e T FreeRen AvgiHald: 1001100 N - Trig FrseRun AvglHola: 100400

IFGaindow Atten: 30 dB IFosiaiion Avien; 30 48

Ref Offset 10.15 dB AMIK Ref Offset 10,15 dB AMKeS 17
I|I‘I_"I:~ dv  Refl 30.00 dBm 10 dEfalv Ref 30.00 dBm
'8
¢ ¢
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#VBW 300 kHz ‘Sweep 1.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)

= aTaTLE
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[Chain 1] 802.11n Mode 12 CH

ﬁmr—-mm- e Www et
| 3 " s Type RS I 2 2 g Typer NS
e rig: FreeRun Avg|Hold: 1001100 .- Free Run Avg[Hold: 100100
Feantom At 20 08 iin sy Anu'Qn- 068 i
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Log o8
¢ X 4
ICenter 2. 46700 GHz Span 20.00 MHz| [Center 246700 GHz ‘Span 20.00 MHz
#Res BW 100 KHz #VEW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)

[Chaln 0] 802.11n Mode 13 CH [Chaln 1] 802.11n Mode 13 CH
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wwm Suapria
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P W, we- TG Freafun AvglHold: 1001100 PG Wide —e- Trig: FreeRun AwglHold: 106100
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¢ Q
¢ / L

[Center 2.47200 GHz Span 20.00 MHz Center 247200 GHz ‘Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)
™ e "
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10.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
10.2.1. 802.11b MODE IN THE 2.4 GHz BAND
GGy 99% Bandwidth
Channel [MHz]
[MHz] Primary Antenna 1| Secondary Antenna 2
Low 2412 12.968 12.823
Mid 2437 12.972 12.831
High 2462 13.184 12.961
12 2467 12.984 13.010
13 2472 13.168 12.869
Worst 12.823
10.2.2. 802.11g MODE IN THE 2.4 GHz BAND
AEETEY 99% Bandwidth
Channel [MHz]
[MHz] Primary Antenna 1 | Secondary Antenna 2
Low 2412 16.433 16.396
Mid 2437 16.396 16.404
High 2462 16.405 16.425
12 2467 16.431 16.414
13 2472 16.409 16.355
Worst 16.355
10.2.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
99% Bandwidth
Frequency
Channel [MHz]
[MHz] Primary Antenna 1| Secondary Antenna 2
Low 2412 17.580 17.631
Mid 2437 17.555 17.605
High 2462 17.602 17.611
12 2467 17.558 17.628
13 2472 17.637 17.543
Worst 17.543
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10.2.4.

99% BANDWIDTH PLOTS

[Prrmary Antenna] 802.11b Mode Low CH

[Secondary Antenna] 802.11b Mode Low CH

TR oo

= R
T e, 008

] Cmm Fr‘u Ntmmam Radio Std: None | : C nter qu MRWGH Radi nim: N”“' I =
- —+  Trig: Free - Trig
#FGainl ow sAttan: Md! Radio Device BTS AFGain-Low #Atten: W d! Radia Device: BTS
10 alidy___ Ref 30,00 dBm ‘ Ref 30.00 dBm
| b ! | h | i

Center 2.412 GHz Span 30 MHz Center 2,412 GHz Span 30 MHz
[#Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms| #Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms)

Occupied Bandwidth Total Power 19.1 dBm Occupied Bandwidth Total Power 19,0 dBm

12.968 MHz 12.823 MHz
Transmit Freq Error 21.364 kHz OBW Power 99.00 % Transmit Freq Error 228.80 kHz OBW Power 99.00 %
x dB Bandwidth 16.95 MHz x dB -26.00 dB x dB Bandwidth 16.63 MHz xdB -26.00 dB

=

[Prlmary Antenna] 802.11b Mode Middle CH

F'w'_ m-'nw- “rupet B
L - ~ !

[Secondary Antenna] 802.11b Mode Middle CH

Cm« Freq: ZGWGNI R:ﬂm‘;m I»:::: aces J CcmrFM 1.mwmum Ihdlo
——’ . Trig: FresRun e . Trig: Free
W Gainl ow #Anen: 30 48 Radic Device: BTS AFGainlow #Atten: MHB Radio Device: BTS

10 dBidiv Ref 30.00 dBm ‘ Ref 30.00 dBm ‘

og|

s | il

| Center 2437 GHz Span 30 MH! Center 2.437 GHz Span 30 MHz|
#Res BW 150 kHz #VBW 470 kHz #Bweep 100 llis #Res BW 150 kHz #VEBW 470 kHz #Sweep 100 ms

Occupled Bandwidth Total Power 19.0 dBm Occupied Bandwidth Total Power 19.1 dBm

12.972 MHz 12.831 MHz
Transmit Freq Error 72141 kHz OBW Power 99.00 % Transmit Freq Error -76.198 kHz OBW Power 99.00 %
x dB Bandwidth 16.61 MHz xdB -26.00 dB % dB Bandwidth 16.10 MHz xdB -26.00 dB

R

[Prlmary Antenna] 802.11b Mode ngh CH _

1 Cemer Fraq; Z.462000000 GH iadio Sud: i

[Secondary Antenna] 802. 11b Mode Hrgh CH

Ewmm g oem—

| ety T TR0 ot

v Trig: Free® — - Trig
HFGainLow #hnen: 30 48 Radic Device: BTS I GaincLow Fhden: 308 Radio Devics: BTS
10 iV Ref 30.00 dBm ‘ Ref 30.00 dBm ‘
ag Lo
|
|
[Center 2.462 GHz Span 30 MHz| Center 2.462 GHz Span 30 MHz
#Res BW 150kHz ___#VBW 470kHz __#Sweep 100 ms [#Res BW 150kHz — _FVBW 4T0kHZ _#Sweep 100 ms|
Occupled Bandwidth Total Fower 19.1 dBm Occupled Bandwidth Total Power 19.3 dBm
13.184 MHz 12.961 MHz
Transmit Freq Error =176.98 kHz OBW Power 99.00 % Transmit Freq Error 76.467 kHz OBW Power 99.00 %
x dB Bandwidth 17.02 MHz x dB -26.00 dB » dB Bandwidth 16.37 MHz x dB -26.00 dB
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[Primary Antenna] 802 1 1b Mode 12 CH

[Secondary Antenna] 802.11 b Mode 12 CH

‘ wwmm. ecupeA B

e Freg: 2. 00600 G

300:04 FRBA 09, 2016
asdin S1d- Nane

=t uwvlw--:-p-uﬂu-w
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=
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.....

s Trig: FresRun e Trig: FresRun
M GainLow SAten: 2048 Radio Device: BTS HIFGain-Low datten: 20 OB Radio Devics: BTS
10 dBidiv Ref 20.00 dBm 10 Ref 20.00 dBm
Loy
i
4 £ 1 |

ICenter 2467 GHz Bpan 30 MHZ‘ Center 2,467 GHz Span 30 MHz.
[#Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms| [#Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 342 dBm Occupied Bandwidth Total Power 3.14 dBm

12.984 MHz 13.010 MHz
Transmit Freq Error =125.19 kHz OBW Power 99.00 % Transmit Freq Error 42.712 kHz OBW Power 99.00 %
x dB Bandwidth 17.03 MHz x dB -26.00 dB x dB Bandwidth 16.17 MHz xdB -26.00 dB

[Prlmary Antenna] 802.11b Mode 13 CH

[Secondary Antenna] 802.11b Mode

13 CH

wwm Tecuped BN

— 4. Trig: FresRun
AFGainLow wAten: 2048

T Conver Frog: 2475000000 GH

Radic Device: BTS

50 ‘ax-wnu 2016
iada Sxd: Noni
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#Anen: 20 0B
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Radio Device: BTS

0 dEsdiv Ref 20.00 dBm

toceiely  Ref 20.00 dBm
Log

|Center 2472 GHz

Span 30 MHz Center 2.472 GHz

Span 30 MHz.

jus 5 Alignment Compleled

[#Res BW 150 kHz #VBW 470 kHz #Sweep 100 llii‘ #Res BW 150 I(HZ #VBW 470 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 3.3 dBm Occupied Bandwidlh TUWBI Puwer 2.93 dBm
13.168 MHz 12.869 MHz
Transmit Freq Error -61.894 kHz OBW Power 99.00 % Transmit Freq Error 22.158 kHz OBW Power 99.00 %
x dB Bandwidth 16.99 MHz xdB -26.00 dB x dB Bandwidth 16.26 MHz xdB -26.00 dB
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[Prlmary Antenna] 802. 11g Mode Low CH

[Secondary Antenna] 802. 11g Mode Low CH

i L

=
13505 8, 2018

Ewww ==y

T

] Clm« Fr‘u 24|mGHI Radio 5td: None | 5 E rm'an UﬂmeH: Radio Smd None
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Ref 30.00 dBm Ref 30.00 dBm
F Log
[
|
‘ |
|
| [
| I | ] |
Center 2.412 GHz ‘Span 30 MHz Center 2412 GHz Span 30 MHz
[#Res B 200 kHz #VBW 620 kHz #Sweep 100 ms, Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms
Occupled Bandwidth Total Power 15.6 dBm Occupied Bandwidth Total Power 15.5 dBm
16.433 MHz 16.396 MHz
Transmit Freq Error -837 Hz OBW Power 99.00 % Transmit Freq Error 14.113 kHz OBW Power 99.00 %
x dB Bandwidth 19.58 MHz x dB -26.00 dB& x dB8 Bandwidth 18.58 MHz xdB -26.00 dB

[Prlmary Antenna] 802.11¢g Mode Middle CH

e L
i
— |

-
W Gaind ow

Coner Fre: 2437000000 Gz
Trig: FraeRun

11394 Al
Radio Std: None

[Secondary Antenna] 802.11g Mode Middle CH

Ew‘mm.wm
L = 5

]

el

Trig:

" Canter Fraa: 1.mwm aHz
Fres|

—=T3)
malamwm

I.MI.IH 2048 Radic Device: BTS AFGaindlow ’A““ﬂ o HB Radio Device: BTS
10 dSidiv Ref 30.00 dBm ‘ A Ref 30.00 dBm
og! Lo j T
u =
i i i
| il i
LI |
[l |
Center 2437 GHZ Span 30 MH! Center 2.437 GHz Span 30 MHz
FRES BW 200 kHz #VBW 620 kHz #Bweep 100 llis #Res BW 200 kHz WBW 320 kHz #Sweep 100 ms,
Occupled Banuwld(h Total Power 15.6 dBm Occupied Bandwidth Total Power 15.5 dBm
16.396 MHz 16.404 MHz
Transmit Freq Error 15.402 kHz OBW Power 99.00 % Transmit Freq Error -38.811 kHz OBW Power 89.00 %
x dB Bandwidth 19.42 MHz x dB -26.00 dB % dB Bandwidth 18.97 MHz xdB -26.00 dB

[Prlmary Antenna] 802.11g Mode High CH

[Secondary Antenna] 802.11g Mode High CH
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Radio Std: None.
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Trig: Free Run
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|
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I
|
|
|
t
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(| |
| |
1 ‘
| Center 2.462 GHz r * Span 30 MHz| Center 2.462 GHz Span 30 MHz
#Res BW 200Kz FVEW 620 ke #Sweep 100ms|| | |sResBw 200 iz VW 620 Kz sSweep 100ms,
Occupied Bandwidth Total Power 15.7 dBm Occupled Bandwidth Total Power 15.8 dBm
16.405 MHz 16.425 MHz
Transmit Freqg Error =17.918 kHz OBW Fower 89.00 % Transmit Freq Error 9.830 kHz OBW Power 89.00 %
x dB Bandwidth 18.45 MHz xdB -26.00 dB x dB Bandwidth 18.96 MHz xdB -26.00 dB
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FCC ID: ABLSMT719

DATE: MAR 31, 2016

[Primary Antenna] 802 11g Mode 12 CH

[Secondary Antenna] 802. 11g Mode 12 CH

‘ wwm ecupeA B0

M Gainow

14 P 09,2016

e Freg 2480060600 GH esdin S1t- Nane

v Trig: FreeRun

wAmen: 2048 Radio Device: BTS

N, = ]
st 05 ot
Fadia i oo

| “Contar Freg: 147006500 Gha
e Trig: FresRun
sAnen: 20 B

M Gain-Low Radio Device: BTS

10 didiv Ref 20.00 dBm

Ref 20.00 dBm

(Center 2467 GHz

)
Span 30 MHz

Center 2.467 GHz

Span 30 MHz|
[#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms| [#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 2.91 dBm Occupied Bandwidth Total Power 2.84 dBm
16.431 MHz 16.414 MHz
Transmit Freq Error -32.289 kHz OBW Power 99.00 % Transmit Freq Error 4.692 kHz OBW Power 99.00 %
x dB Bandwidth 19.45 MHz x dB -26.00 dB x dB Bandwidth 18.91 MHz xdB -26.00 dB

.....

[Prlmary Antenna] 802. 11g Mode 13 CH

[Secondary Antenna] 802. 11g Mode 13 CH

me Tecuped BN

0:57 PMMar 09, 2016

Ewuma-o;— =T

1 Clﬂul Freq; IQIWGH R:Idlo !Id Naone | : C ml r Freg: QAFW EH Radia hd Nﬂ!\l”l;”h
= s Trig: FreeRun e Trig FreeRun
AFGainiLow sAusn: 2048 Radic Device: BTS W GaincLow sénien: 20 B Radio Devics: BTS
10 dEjdiv Ref 20.00 dBm Ref 20.00 dBm
|
|
' I
| LI
(| {
11 | [
|Center 2472 GHz Span 30 MHz Center 2.472 GHz Span 30 MHz.
[ #Res BW ZDD kHz #VBW 620 kHz mep 100 lli'i]‘ #Res BW 200 kHz #VBW 620 kHz m"p 100 ms
Occupled Bandwidth Tota] POWN 2 75 dBm Occupied Bandwidlh TWBl Puwer 2. 7‘ dBm
16.409 MHz 16.355 MHz
Transmit Freq Error -30.717 kHz OBW Power 99.00 % Transmit Freq Error -9.706 kHz OBW Power 99.00 %
x dB Bandwidth 19.04 MHz xdB -26.00 dB x dB Bandwidth 18.96 MHz xdB -26.00 dB
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[Chaln 0] 802.11n Mode Low CH

TR ot

pe— =y
11032 48 Mar9, 2615

[Chaln 1] 802.11n Mode Low CH

= L B

-
07:07-57 P Mar €5, 2518

] Clmll Fr‘ﬂ 24|m GHI Radio Std: None | Curmr an UﬂmeH( Radio 5td: None
HFGainl ow Md-lrl Nd! Radic Device BTS BFGain-Low ':t';m mus Radia Device: BTS
Ref 30.00 dBm Ref 30.00 dBm
——p Log ——
1 ‘
N i
: ol |
} [ ‘ ‘ | 1
| |
il 1 ‘ .1 AREARRL AR R
Center 2.412 GHz Span 30 MH:\ Center 2.412 GHz Span 30 MHz
#Res BW 200 kHz #VBW 520 kHz #Sweep 100 ms, Res BW 200 kHz #VBW 620 kHz #Sweep 100ms
Occupled Bandwidth Total Power 15.5 dBm Occupied Bandwidth Total Power 16.1 dBm
17.580 MHz 17.631 MHz
Transmit Freq Error -24.591 kHz OBW Power 99.00 % Transmit Freq Error 23.489 kHz OBW Power 99.00 %
x dB Bandwidth 19.59 MHz x dB -26.00 dB& x dB8 Bandwidth 19.51 MHz xdB -26.00 dB
---- s p—

[Chaln 0] 802.11n Mode Mlddle CH

F'w'_m'm"'  Dtruped B
T 1

[Chain 1] 802.11n Mode Middle CH

Ew‘mupmwm
L = o

Cm Freq. usmwnon GNI Rﬂfm‘ ;:; J - Cc‘r‘mr Freq: ﬂ.mwm‘e UH:
= s Trig: FreeRun frm———————————————  ___Trig: FreeRun
W Gainl ow #Anen: 20 48 Radic Device: BTS AFGainlow #Atten: 30 dB Radio Device: BTS
10 gBddiv Ref 30.00 dBm 0 uBidi Ref 30.00 dBm
Log Log
i
I
[ i [

Center 2437 GHz Span 30 MHz Center 2437 GHz Span 30 MHz:
ﬂ!es B'W 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 l(Hl WBW 920 kHz #Sweep 100 ms,

Occupled Banuwld(h Total Power 15.4 dBm Occupled Bandwldlh Total Power 16.2 dBm

17.555 MHz 17.605 MHz
Transmit Freq Error 3.764 kHz OBW Power 99.00 % Transmit Freq Error -40.060 kHz OBW Power 989.00 %
x dB Bandwidth 20.15 MHz xdB -26.00 dB % dB Bandwidth 19.83 MHz xdB -26.00 dB

[Chaln 0] 802.11n Mode High CH

[Chaln 1] 802.11n Mode High CH

Vo o - o0 e Ewmmm“ —y 5|
: 113941 20 Mar 08, 2018 070859 M Man 08, 2010
| Conter Fraq: 2462000000 Gz Radio 51d: None | ClmrFNq :&mnowum Radio 510: Hone
Trig: FreeRun e Trig: FreeR
WEGaimLow #Amen: 2048 Radic Device: BTS AFGainLow St 3068 Radio Device: BTS
Ref 30.00 dBm 10 dBIdiv Ref 30.00 dBm
Leg
|
INEREER AL
| 3
iCenter 2.462 GHz Span 30 MHz Center 2.462 GHz Span 30 MHz
#Res BW 200 kiz #VBW G20 Kz #oweep 100ms)| | [#Res BW 200 kHz VB 520 Kz #Sweep 100 ms
Occupied Bandwidth Total Power 15.6 dBm Occupled Bandwidth Total Power 15.7 dBm
17.602 MHz 17.611 MHz
Transmit Freqg Error -45.178 kHz OBW Fower 99.00 % Transmit Freq Error ~7.134 kHz OBW Power 89.00 %
x dB Bandwidth 19.88 MHz xdB -26.00 dB x dB Bandwidth 19.54 MHz xdB -26.00 dB
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[Chain 0] 802 11n Mode 12 CH [Chain 1] 802.11n Mode 12 CH

mem T = ) Ewmmrh—im |
I 033134 PRBar 09,2016 1254 W a1 09, 2015
e Freg 2467000000 Gz Radio S1d: Nane | “Camar Fraq: 2387000006 GHa Fadia oo
-~ I Freaon e Trig: FresRun
M Gainow an: 20 48 Radic Device: BTS HIFGain-Low datten: 20 OB Radio Devics: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log
\
it
. il f L ik f
[ | I j ‘ [
ICenter 2467 GHz Span 30 MHz Center 2.467 GHz Span 30 MHz.
[#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms| [#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 2.77 dBm Occupied Bandwidth Total Power 2.66 dBm
17.558 MHz 17.628 MHz
Transmit Freq Error =67.691 kHz OBW Power 99.00 % Transmit Freq Error 10.887 kHz OBW Power 99.00 %
x dB Bandwidth 20.06 MHz x dB -26.00 dB x dB Bandwidth 20.64 MHz xdB -26.00 dB

.....

[Chaln 0] 802.11n Mode 13 CH [Chain 1] 802.11n Mode 13 CH

e ey = ] Ew!ﬂmhél_—iﬂﬁﬁ—#llt ==
U331:55 Pntar 09, 2016 AL : e i i 042134 P 05, 201
1 Clﬂul LT IQIWGH Radic !|d MNone Canter Freg: 2.472000000 GHz Radio $td: None
— s Trig FreaRun = . Trig FresRun
AFGainLow sAusn: 2048 Radic Devica: BTS HFGaincLow sénen: 20 B Radio Devics: BTS
0 dBsdiv Ref 20.00 dBm 10 dBialv Ref 20.00 dBm
g J Log
L
BN 1\
L [ ! 1
|Center 2472 GHz Span 30 MHz‘ Center 2.472 GHz Span JOMHZ\
[#Res BW 200 kHz #VBW 620 kHz mep 100 llii‘ #Res BW 200 kHz #VBW 620 kHZ ﬂswetp 100 ms,
Occupied Bandwidth Total Power 2.63 dBm Occupied Bandwidlh TUWBI Puwer 2.53 dBm
17.637 MHz 17.543 MHz
Transmit Freq Error -8.571 kHz OBW Power 99.00 % Transmit Freq Error -24.831 kHz OBW Power 99.00 %
x dB Bandwidth 20.14 MHz xdB -26.00 dB x dB Bandwidth 19.59 MHz xdB -26.00 dB

Page 30 of 123

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

10.3. OUTPUT POWER

LIMITS

FCC §15.247

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 10.1 dB (including 10 dB pad and 0.1 dB cable) was
entered as an offset in the power meter to allow for direct reading of power.

DIRECTIONAL ANTENNA GAIN

For Power: The TX chains are uncorrelated and the antenna gains are unequal among the
chains. The directional gain is:

2.4GHz
Chain 0 Chain 1 Uncorrelated Chains
Antenna Antenna Directional
Gain Gain Gain
[dBi] [dBi] [dBi]
-4.78 -9.60 -6.55

For PSD: The TX chains are correlated and the antenna gains are unequal among the chains.
The directional gain is:

2.4GHz
Chain 0 Chain 1 Correlated Chains
Antenna Antenna Directional
Gain Gain Gain
[dBi] [dBi] [dBi]
-4.78 -9.60 -3.85

e |EEE 802.11b Mode is not supported MIMO operation. So can’t transmit on two
antennas as the same time.
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RESULTS
10.3.1. 802.11b MODE IN THE 2.4 GHz BAND
Limits
Directional Directional FCC IC IC
Channel Frequency (?.ain Gain Pc?w?r Pc?w?r E.IRI? Pn:\?v); r
Primary Secondary Limit Limit Limit
[MHz] [dBi] [dBi] [dBm] [dBm] [dBm] [dBm]
Low 2412 -4.78 -9.6 30.00 30.00 36.00 30.00
Mid 2437 -4.78 -9.6 30.00 30.00 36.00 30.00
High 2462 -4.78 -9.6 30.00 30.00 36.00 30.00
12 2467 -4.78 -9.6 30.00 30.00 36.00 30.00
13 2472 -4.78 -9.6 30.00 30.00 36.00 30.00
Dméls E’;é? 0.00 Included in Calculations of Corr'd Power
Results
Primary Secondary Maxi p
Channel Frequency Meas Meas :)é"v:';,m L(m?tr Margin
Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
Low 2412 19.27 19.07 19.27 30.00 -10.73
Mid 2437 19.04 18.97 19.04 30.00 -10.96
High 2462 19.19 19.31 19.31 30.00 -10.69
12 2467 3.31 3.30 3.31 30.00 -26.69
13 2472 3.25 3.15 3.25 30.00 -26.75
Worst 19.31
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

10.3.2. 802.11g MODE IN THE 2.4 GHz BAND
Limits
Directional Directional FCC IC IC Max
Frequency Gain Gain Power Power EIRP
Channel Primary Secondary Limit Limit Limit Power
[MHz] [dBi] [dBi] [dBm] [dBm] [dBm] [dBm]
Low 2412 -4.78 -9.6 30.00 30.00 36.00 30.00
Mid 2437 -4.78 -9.6 30.00 30.00 36.00 30.00
High 2462 -4.78 -9.6 30.00 30.00 36.00 30.00
12 2467 -4.78 -9.6 30.00 30.00 36.00 30.00
13 2472 -4.78 -9.6 30.00 30.00 36.00 30.00
D”‘éFC [y‘;:é? 0.29 Included in Calculations of Corr'd Power
Results
Chain 0 Chain 1 . =
Channel Frequency Meas Meas la,)g‘:vneurm L?:’nvﬁr Margin
Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
Low 2412 15.95 15.55 18.76 30.00 -11.24
Mid 2437 15.77 15.60 18.70 30.00 -11.3
High 2462 15.96 16.00 18.99 30.00 -11.01
12 2467 3.06 3.07 6.08 30.00 -23.92
13 2472 3.04 2.88 5.97 30.00 -24.03
Worst 18.99
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10.3.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Limits
- FCC IC IC
Channel Frequency DlreGCat;gnal Power Power EIRP Pn:\?v); r
Limit Limit Limit
[MHz] [dBi] [dBm] [dBm] [dBm] [dBm]
Low 2412 -6.55 30.00 30.00 36.00 30.00
Mid 2437 -6.55 30.00 30.00 36.00 30.00
High 2462 -6.55 30.00 30.00 36.00 30.00
12 2467 -6.55 30.00 30.00 36.00 30.00
13 2472 -6.55 30.00 30.00 36.00 30.00
Duty Cycle CF [dB] ‘ 0.31 Included in Calculations of Corr'd Power
Results
Chain 0 Chain 1 Total
Channel Frequency Meas Meas Corr'd F:_?x?tr Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
Low 2412 15.78 16.36 19.09 30.00 -10.91
Mid 2437 15.61 16.4 19.03 30.00 -10.97
High 2462 15.80 15.82 18.82 30.00 -11.18
12 2467 3.13 2.84 6.00 30.00 -24
13 2472 2.99 2.66 5.84 30.00 -24.16
Worst 19.09
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10.4. PSD

LIMITS

FCC §15.247

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the “Method AVGPSD-2” under KDB558074
D01 DTS Meas Guidance v03r04

RESULTS
10.4.1. 802.11b MODE IN THE 2.4 GHz BAND
Primary |Secendary| Max L. .
Channel Frequency Antenna 1 | Antenna 2 PSD Eliali; Margin
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
Low 2412 -11.64 -11.89 -11.64 8.00 -19.64
Mid 2437 -12.24 -11.84 -11.84 8.00 -19.84
High 2462 -12.20 -11.69 -11.69 8.00 -19.69
12 2467 -26.55 -27.97 -26.55 8.00 -34.55
13 2472 -27.89 -27.62 -27.62 8.00 -35.62

Duty Cycle CF [dB]| 0.00 Included in Calculations of PPSD
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10.4.2. 802.11g MODE IN THE 2.4 GHz BAND
Primary |Secendary| Total L. .
Channel Frequency Antenna 1 | Antenna 2 PSD Eliali; Margin
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
Low 2412 -18.32 -17.96 -14.83 8.00 -22.83
Mid 2437 -18.03 -18.53 -14.97 8.00 -22.97
High 2462 -17.83 -18.11 -14.67 8.00 -22.67
12 2467 -30.68 -31.19 -27.62 8.00 -35.62
13 2472 -29.58 -31.06 -26.95 8.00 -34.95

Duty Cycle CF [dB]| 0.29 Included in Calculations of PPSD

10.4.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Chain 0 Chain 1 Total L. .
Channel Frequency Meas Meas PSD A BT
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
Low 2412 -18.80 -17.11 -14.56 8.00 -22.56
Mid 2437 -18.20 -17.42 -14.47 8.00 -22.47
High 2462 -17.98 -18.14 -14.74 8.00 -22.74
12 2467 -29.72 -29.69 -26.38 8.00 -34.38
13 2472 -30.42 -31.22 -27.48 8.00 -35.48
Duty Cycle CF [dB]| 0.31 Included in Calculations of PPSD
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10.4.4. PSD PLOTS

[anary Antenna] 802 11b Mode Low CH _ | [Secondary Antenna] 802. 11b Mode Low CH
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[anary Antenna] 802.11b Mode Middle CH [Secondary Antenna] 802.11b Mode Middle CH
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[Secondary Antenna] 802.11 b Mode 12CH

[anary Antenna] 802 11b Mode 12 CH
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[anary Antenna] 802. 11b Mode 13 CH [Secondary Antenna] 802. 11b Mode 13 CH
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[Primary Antenna] 802. 11g Mode Low CH

[Secondary Antenna] 802. 1tg Mode Low CH
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[Secondary Antenna] 802. 11g Mode Middle CH

[anary Antenna] 802. 1tg Mode Middle CH 7
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Leg

[Center 2.43700 GHz Span 25.50 MHz Center 243700 GHz Span 25,50 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 5 (20001 pts) #Res BW 3.0 kHz #YBW 10 kHz" Sweep 1.045 5 (20001 pts)

[Prlmary Antenna] 802. 119 Mode ngh CH

[Secondary Antenna] 802. 11g Mode High CH

L

vg Type. RMS
AvglHeld: 1901100

'm: Fres Run
T Wilte
1FGaind.ow n- 20 48

'h-v-ihvm—-h-qu e

Avg Type: RMS
AvglHold: 1001100

P.,D_.,.‘Ia. e Trig FresRun
15 GaincLow Avten: 20 4B

#Res BW 3.0 kHz

Ref Offset 10.16 dB Ref Offset 10.15 dB
jaukisy  Ref 20.00 dBm [0 el Ref 20,00 dBm
Center 2.46200 GHz Span 25.50 MHz Center 2.46200 GHz Span 25.50 MHz
HVBW 10 kHz' Sweep 1,045 5 (20001 pts) #VBW 10 kHz* Sweep 1.045 5 (20001 pts)

#Res BW 2.0 kHz
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FCC ID: ABLSMT719

[Secondary Antenna] 802. 11g Mode 12 CH

[Primary Antenna] 802 11g Mode 12 CH
WMWM- Vet Www st 15
| ype: RMS | = -rw. Type: AMS
FHG Wide ~e- Trig: FreeRun Ay anota 1004100 ,,., M, - Trig: Frea Run AvglHold: 109100
IFGaindow Apercic® 0000 mARWARMR o3 Gk Anan: 1088
Ref Offset 10.16 d8 Ref Offset 10.15 dB Tkr
:“C"'F‘.m Ref 10.00 dBm m) ]Tiﬁl /@ Ref 10.00 dBm
4 4
|Center 2.46700 GHz Span 25.50 MHz, [Center 246700 GHz Span 25.50 MHz
[#Res BW 3.0 kHz #VBW 10 KHz" Sweep 1.045 s (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts)

[Secondary Antenna] 802. 11g Mode 13 CH

[anary Antenna] 802.11 g Mode 13 CH
R SR
A Type: RMS A Type: Al
o, Tog Frafion AvglHolc: 100400 e —+- T FresRun AvglHold: 100100
Fountow 10 c8 o Aman: 1088
Ref Offset 10,15 dB Mkr 1 Ref Offsét 1015 4B
I'J‘:E oy Ref 10.00 dBm 5.5 asmy ‘f:‘_.‘li:],]- Ref 10.00 dBm
A ¢
center 2.47200 GHz Span 25.50 MHz Center 2.47200 GHz Span 25.50 MHz
[#Res BW 3.0 kHz #VBW 10 kHz" Sweep 1.045 s (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz" Sweep 1.045 s (20001 pts)
s =
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[Chain O] 802.11n Mode Low CH

[Chain 1] 802.11n Mode Low CH

= DR

S
“Avg Type RS

#Res BW 3.0 kHz #VBW 10 KHz"

Sweep 1.107 s (20001 pts)

T " Ava Typa: RMS |
FRO Wige -+~ T FreeRun AvplHoid: 100100 RO Wide —e-  Trig: Free Run AvglHold: 100100
IFGainLow Amen: 20 46 FGaimLow Amen: 20 88
Ref Offset 10.15 0B ok Ref 0ffset 10.15 dB =
10 dRld) Ref 20.00 dBm 0 o8 Ref 20.00 dBm
og o
Center 2.41200 GHz Span 27.00 MHz Center 2.41200 GHz ‘Span 27.00 MHz

#VBW 10 kHZ" Sweep 1.107 s (20001 pts)

#Res BW 3.0 kHz

......

[Chaln 0] 802.11n Mode Mlddle CH

[Chaln 1] 802.11n Mode Mlddle CH

lmwm- =

R
Avg Typw: RMS

| Avu1yp| RMS 1
NG Wds v~ Trig: FreeRun AwvglHold: 1001100 PO Tde o TG Fraaun AwglHoid: 106100
TFGaincLow Arten: 20 dB WGaleLow n: 20 48
Ref Offset 10.15 o8 ik Ref Offset 10,15 dB ik
1oy Ref 20.00 dBm 0 diiely Ref 20.00 dBm
Leg

Center 243700 GHz Span 27.00 MHz Center 2.43700 GHz ‘Span 27.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.107 5 (20001 pts) #Res BW 3.0 kHz #YBW 10 kHz" Sweep 1.107 5 (20001 pts)

[Chaln 0] 802.11n Mode ngh CH

[Chaln 1] 802.11n Mode ngh CH

E o s e et

vvg Type RMS
AvglHeld: 1901100

TG ilde iy

N

g Type: RMS
AvglHold: 1001100

PG e -+ Trig: FresRun

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Sweep 1.107 s (20001 pts)

FGantow . 20 d8 IFGaincLom Aten: 2048
Ref Offset 10.15 0B Ref Offset 10.15 4B i
e By Ref 20.00 dBm l'.l'i\d:' v Ref 20.00 dBm
Spn‘rril?.lm MHz Center 2.46200 GHz an 27.00 MHz

#VBW 10 kHz" Sweep 1.107 s (20001 pts)

#Res BW 2.0 kHz
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[Chain 0] 802.11n Mode 12 CH [Chain 1] 802.11n Mode 12 CH

e L

Rl | -mrq Type: RMS
T ,M — TG Ry vgl tolE 100408 TG Wide =e-  Trig: FresRun AwglHokd: 1001100
1FGaintow ne 10 dB 1 GaisLow Atten: 10 0B
Ref Offset 10.15 d&l Ak Ref Offset 10.15 4B Rkr
(10dBldly Ref 10.00 dBm ‘I' /iy Ref 10,00 dBm
ICenter 2.46700 GHz Span 27.00 MHz, (Center 2.46700 GHz Span 27.00 MHz
LiRes BW 3.0 kHz SVEW 10 kHz* Sweep 1.107 s (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz" Sweep 1.107 s (20001 pts)|

[Chaln 0] 802.11n Mode 13 CH [Chaln 1] 802.11n Mode 13 CH

whmm St sh wmm =T

" sAvg Trpe NS

g Type AUS |
g ,,”_ s Trig: FreeRur AvglHold: 1001100 TR Wide - Trig: Free Ru AvglHold: 1001100
\\\\\ Arten: 10 ﬂE Atten: ‘IHIB
Ref Offset 10.15 dB i Ref Offset 10.15 4B L
|UaB/dly  Refl 10.00 dBm & nl-“‘. v  Ref 10.00 dBm
ICenter 2.47200 GHz Span 27.00 MHz [Center 2.47200 GHz ‘Span 27.00 MHz
F#*Res BW 3.0 kHz #VBW 10 kHz* _ Sweep 1.107 s (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz" __ Sweep 1.107 5 (20001 pts)
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10.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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RESULTS

10.5.1.

802.11b MODE IN THE 2.4 GHz BAND

[Primary Antenna] In-Band Reference Level

l-v-dlbmmm- St 0

llvﬂ Type: RMS
AvglHaid: 1001100

|
O Wide s~ Trig FreeRun

[Secondary Antenna] In Band Reference LeveI

SRRSO

svg Type RHS

G- w!, s Trig: FreeRun AvglHeld: 100100

IF Gain ow 1 Gl Anan: 20
Ref Offset 10.16 dB Mkr1 2.43 Ref Offset 1015 4B
l0aBidly  Ref 20.00 dBm 10 dedly Ref 20.00 dBm
o5
ICenter 243700 GHz Span 30,00 MHz| [Center 243700 GHz ‘Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333ms (20001 pts)

[Primary Antenna] Low Channel BandEdge _

wmwm Bt S

|
NG Tast - 1O FreeRun
IFGaincL ow

MS
Au-nmera 190100

Ref Offgat 10.15 dBl

T

[Secondary Antenna] Low Channel BandEdge

Shug Type: RIS
AvglHold: 100100

|
TFast e TrigFreeRuR
e Aman: 2068

Ref Offset 10.15 dB

10 ¢B/y  Refl 20.00 dBm 1 desvdlv Ref 20.00 dBm
$ o8
| |
ICenter 240000 GHz Span 50,00 MHz ICenter 2.40000 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)

[anary Antenna] ngh Channel BandEdge
=

[Secondary Antenna] ngh Channel BandEdge

r-v-ﬂ- e Anlyn - Kkt G2

Ww-nm- ==y

Aunmora s ,.m.;l.“ e Trig; FreeRun Av:]Hulld oo

IFGain:Low Atten: 20 48

|
s Trig: Free Run

PG Fast
IFGeindow Atten: 20 dB

Ref Offset 10,15 dB
Jogeidy  Ref 20.00 dBm

Ref Offset 10,15 dB
g2y Ref 20.00 dBm

(Center 2.48350 GHz
#Res BW 100 kHz

usa

Span 50.00 MHz

p Center 248350 GHz
Sweep 2.667 ms (20001 pts|

[#Res BW 100 kHz

an 50.00 MHz.

Sp:
#VEW 300 kHz #VBIW 300 kHz Sweep 2.667 ms (20001 pts
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[Pri mary Antenna] 12 Channel BandEdge [Secondary Antenna] 12 Chan nel BandEdge
F ‘:’:“..’. 7 2”.5 v g :“'g“frm'” i 1“?.“.,:';;2 bl o =
N Fer-ﬁﬂ"lcﬂﬂ ‘BE_ N — T = i"”"’ . - RW‘D‘H:R |0-|6-:lE e e —— N = _“h 1
In‘;-}-b':\ Ref 20.00 dBm g GM- v Ref 20.00 dBm
\ ¢
ICenter 2.48350 GHz Span 50,00 MHz iCenter 2.48350 GHz ‘Span 50.00 MHz
HFRes BW 100 kHz H#VBW 300 kHz Sweep 2.667 ms (20001 pis) [#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
uss L Alignment Completed e
[Primary Antenna] 13 Channel BandEdge [Secondary Antenna] 13 Channel Band Edge
E_—wnmwu B = FWHT-_ =TT 5;
=~ L“.E.:-“;?‘:! R T ;;v_:-;:a Rl 0
Ref Offzet 10.15 48 MKr1 2.48 Ref Offset 10.16 dB Wk
I}-‘!:[« div  Ref 20.00 dBm dridly Ref 20,00 dBm
i
b ¢
(Center 248350 GHz Span 30.00 MHz, [Center 2.48350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
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[Secondary Antenna] Low Channel Spurious

[Primary Antenna] Low Channel Spurious
wam«- ) me “arst O
T ) “ihug Type: AME e “SAvg Type: RNS =
Fast —+-  Trig: FreeRun AvglHold: 1001100 WoFam —e- Trig FreeRun AvglHold: 103100
tl'tSltln.w Amen: 20 dB |l'c,|| vLow Aren: 20 68
Ref Offset 10.16 4B Mkr3 2 Ref Offzet10.16 48 Mir2 4.8
10 didy_ Ref 20.00 dBm 10 dicle Ref 20.00 dBm
. (4] i ¢
L] L Q
Start 30 MHz Stop 26.50 GHz Start 30 MHz Stop 26.50 GHz
L*Res BW 100 kHz #VBW 300 kHz Sweep 973.3ms (mtln[as #Res BW 100 kHz =— #VBW 300 kHz = Sweep 973.3ms (40001 pts)
L 24123 Ghe 9.418 dam 1031 24130GHz 10218 dEm
L H 1l SGTRGH:  53532dBm — R 45237GH:  52313¢Bm
ﬂé L 1 26139 3GHr 51911 dBm : N f 9847 9 GHz 52477 dBm
5 5
§ 5
7 7
3 8
9 9
1 o
1" "
[anary Antenna] Middle Channel Spunous [Secondary Antenna] Middle Channel Spurious
w»-m-mye- SamptsA == mw--a-on it 84
T e #Avg Type: AMS = = “Shug Type: AN 5
PR ot T i FmRun AvglHold: 100100 P Fie —e- Trig FreeRun AvglHold: 106400
1F Gain: |. tten: 20 df ¥ Gaim:Low Arten: 20 aB
Ref Offset 10.16 dB Mkr2 £ Ref Offet 10,15 4B
0gen Ref 2000 dBm [0zeie:__Ref 20,00 dBm
¢ ¢
Start 30 MHz Stop 26,50 GHz Start 30 MHz Stop 26,50 GHz
!#Res BW 100 kHz wgw 300 If_H_z S -— stn'egR |I73._5 _ms_(:wom pls] #Res BW 100 kHz #U‘Bw 300 kHz e - swee__p 973.3ms :,tnnm_p:s
IIHI- PRochtstwltil hschowae i} L i <7 P AN JSN LI 1.0 1] N e U, S
1 N 2436 8 GHz 10.609 dBm 1 N T 24381 GHz 10.248 dBm
N ' 9.747 8 GHz -52.081 d8m N ! 97478 GHz -523184Bm
sH 4B740GH:  S4175dBm 3
5 5
1] 1]
7 7
8 3
9 9
n 10
" 1
[Secondary Antenna] ngh Channel Spunous

ww—-u-p- S

[anary Antenna] ngh Channel Spunous

“shug Type RHS
AvgiHold: 1001100

T e Vg FreeRun

wmw !—p‘sl
] #ag Type: RMS
o Tast - TriE: FreeRun AvgiHala: 100100
IFGaind ow Arten: 20 4B 1 Gaieclom Atien; 20 48
Ref Offs¢110.16 48 Wie2 8 Ref Offset 10.15 4B
10 dEldy Ref 20,00 dBm -52 dB 10 ooiel_Ref 20.00 dBm
o o) e 4]
] ¢ 4
| Start 30 MHz Stop 26.50 GHz Start 30 MHz Stop 26.50 GHz|
PResEWiOOKMz  wvEWaookMz  Sweep o73ams@ooniptsy| | [ResBWiokMz  #BWIOWMr  Sweep 9733ms (40001pis)
R e e I S FSS S N 0 N . 0 L, S Paioodiactaal i L L ReTon ] FACTOR WO PRV
1N T 24606GHz 10407 dBm 1N T 24613 GHx 10,553 dBm
= n ' 98477GH2 52087 dBm _ f 49243GH 51225 4Bm
3 N g 984TTGHz 51847 dBm
5 5
5 8
7 7
8 8
9 ]
10 10
1 "
v sa am
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[Secondary Antenna] 12 ChanneISpunous

[anary Antenna] 12 Channel Spurious
wwm«- -pm me St
| “ihug Type: AME - I " Siug Type: RS
Tamt —+- Trig: FreeRun AvglHold: 100100 WoFam —e-  Trig FresRun AvglHold: 100100
tn;-m-w« Arten: 10 dB |rc,|| vLow Aren: 10 68
Ref Offset 10.16 8 Mkr2 € Ref Offset 10.15 4B Mikr2
10 czudiy Ref 10.00 dBm [0czicie Ref 10.00 dBm
q o
¢ ¢
| Start 30 MHz Stop 26.50 GHz Start 30 MHz Stop 26.50 GHz.
| #Res BW 100 kHz #VEBW 300 kHz Sweep 073.3 ms (40001 pis) [#Res BW 100 kHz - #VBW 300 kHz E Sweep 072.3 ms (40001 pis)
T G [Rustonmitnl  Faniohvas N | L S I A I 5 51 .7 S—
N 7,1 24672GH:  4485d8m TR 41 24672GHz  424098m
= 1 S8682GHz  S6713dBm = 986B2GH2 66407 dBm
4 4
5 5
§ 5
7 7
H 8
9 9
10 1o
" "
[Pn mary Antenna] 13 Channel Spunous [Secondary Antenna] 13 Channel Spurious
me et A wwh‘lﬂ St 61
| s #Avg Type: RMS : z.m.g ype: E
PG st s Trig: FreeRun AvglHold: 100100 o Trig: Free Run AvglHold: 106400
Fsindow Arten: 10 dB ¥ Gain:Low Aren: 10 6B
Rof Offset 10.16 0B il . Ref Offset 10.15 4B
2z Ref 10.00 dBm §7 o [0g2rciy_Ref 10.00 dBm
0 f 4
A4 ¢
Stop 26,50 GHz Start 30 MHz Stop 26.50 GHz
Sweep 073.3 ms (40001 pts) #Res BW 100 kHz 3ugw_qou kHz N - swee__p 973.3 ms (40001 pts

| Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz
2.470 5 GHz 5712 dBm 24705 GHz 5121 dBm
9.888 1 GHe -67.182 dBm 98881 GHz 55863 aBm

)
|
|t =
EE PSR- N |

zz
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10.5.2. 802.11g MODE IN THE 2.4 GHz BAND

[Prrmary Antenna] In-Band Reference Level [Secondary Antenna] In-Band Reference Level
e mm ST ‘ s~ BT G
o, R oadEm - PO i
0 ?

Center 243700 GHz Span 30.00 MHz [Center 243700 GHz Span 30.00 MHz
#Res BW 100 KHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
[Prrmary Antenna] Low Channel BandEdge [Secondary Antenna] Low Channel BandEdge
E_*““"' s [:‘"r“'“_"*" s ey

e SR : W~ Yerame i :
Iy SRETE N -
s ’

Center 2.40000 GHz Span 30.00 MHz (Center 2.40000 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) #Rns BW 100 kHz JWBW 300 kHz Sweep 2. GGTms mum pts)
[Prrmary Antenna] Hrgh Channel Band Edge [Secondary Antenna] Hrgh Channel Band Edge
g‘**‘”""“"“-“ : ooy F“’**‘“‘“”"“ :

= WAL : e SRS hu

Ref Offset 10.16 B Mkr1 2.483 592 5 GHz Ref Offset 10.15 dB
--::-r- div  Refl 20,00 dBm *4.1900Bm ‘-:;;I'—‘ v Ref 20,00 dBm
9 )
(Center 2.48350 GHz Span 50.00 MHz ICenter 2.48350 GHz Span 50.00 Wlllzi
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) #Res Bl\l_i_eglc_ﬁz S _#_!lﬂi!&g_lﬂ-li_ . _E‘!e_“.. ?jfﬂ[_i_ﬂﬂ_ﬂ[_eﬂ
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[Secondary Antenna] 12 Channel BandEdge

[anary Antenna] 12 Channel BandEdge
T mev Bt
T g Type: AMS | g Type: ANS
e Trig: FreeRun AvglHold: 1001100 e IN FreeRun AvglHoki: 100400
Feantow Anten: 70 B et e 70 68
Ref Offset 10.15 d& Mk Ref Offset 10.15 dB
:“:‘ deldy  Ref 20.00 dBm mj ‘.: ql /@ Ref 20.00 dBm
4 ¢
ICenter 248350 GHz Span 50.00 MHz| [Center 248350 GHz Span 50.00 MHz
#Res BIV 100 KHz FVBW 300 kHz Sweep 2.667 ms (20001 pts) [rRes BW 100 kHz FVBW 300 KHz Sweep 2.667 ms (20001 pts)

[anary Antenna] 13 Channel BandEdge [Secondary Antenna] 13 Channel BandEdge

R

wmm ]
T SAvg Typs: RMS g Ty
Tou —+- Ty FreeRun AwglHold: 1901100 W Faw s Trig: FreeRun ‘AvglHoid: 100400
WosnLow ren: 20 o8 aniton Arien: 20 28
Ref Offset 10.15 B ki1 2.4 Ref Off3t 10,15 6B
B Refl 20.00 dBm 1E/av  Ref 20.00 dBm
]
[Center 248350 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) [#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
= =
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[Secondary Antenna] Low Channel Spunous

T -.m e
0 CEi -
| IAIIH Type: RMS " Hw ype: RMS
Fust —e- Trig: FreeRun AvglHolc: 190100 WorTen —-  Trig: FreeRun AvglHold: 100400
Feantow Amten: 20 dB Fatnitow Amen: 20 68
Ref Offset 10.16 dB Ret Ofcet 10,16 0B
=iy Ref 20.00 dBm 55404 ABiTy 0czidie  Ref 20.00 dBm
3 | N
Start 30 MHz Stop 26.50 GHE Start 30 MHz Stop 26.50 GHz|
#Res B 100 kHz _ H#VEW 300 kHz Sweep 973.3ms [Wm"’ES #Res BW |ﬂP kHz #VEW 300 kHz = Sweep 973.3 ms l‘ﬂﬂﬂLPlS}
TR 2.411 0 GHe 4.087 aBm 1N 1 24070 GHz 3360 dBm
N GEATHGH  52678dBm 2 N ' SE473GH: 51 344dBm
i 263246GH: 49240 dBm i N f 262730GH: 49377 &Bm
4
5 5
§ 8
7 7
8 8
9 H
10 10
1 1n

[Secondary Antenna] Middle Channel Spunous

W!.mmudpv St 4

[anary Antenna] Middle Channel Spurious
= et

w»mm Suarta

“Svg Typw:
Trig: Fres Run AwglHold: 1001400
B

T — “shvg Type: RWS
PG Tast —s-  Trig: FreeRun AwglHold: 1901100 RO o e
Gaintow Atten: 20 dB ¥ Gain:Low Aren: 20
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DATE: MAR 31, 2016

REPORT NO: 16K22866-E1V2
FCC ID: ABLSMT719

[Secondary Antenna] 12 Channel Spurious
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FCC ID: ABLSMT719

10.5.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

[Chain 0] In-Band Reference Level [Cham 1 ] In-Band Reference Level
wmm !—ﬂil L wmm p—)
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FCC ID: ABLSMT719

[Chain 1] 12 Channel BandEdge
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[Chaln 1] Low Channel Spurious
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FCC ID: ABLSMT719

11. RADIATED TEST RESULTS

11.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m)at3 m (dBuV/m) at3 m
30 -88 100 40
88 -216 150 43.5
216 - 960 200 46
Above 960 500 54
TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to
EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
Duty cycle factor= 10log (1/x) For this sample B mode = 0dB (duty cycle >98%); G mode =
0.29dB; N mode = 0.31dB.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.
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FCC ID: ABLSMT719

11.2. TRANSMITTER ABOVE 1 GHz
11.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

Trace Markers
Meter Corrected Average . h h
Marker Frequency Reading et 3117(001687 Path_2 bC Corr (d8) Reading Limit Margin Peak Limit PK Margin Azimut! Height Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
1 *2.39 48.52 Pk 31.8 -29 0 51.32 - - 74 -22.68 324 106 H
2 *2.387 51.59 Pk 31.8 -29 0 54.39 - - 74 -19.61 324 106 H
3 *2.39 39.87 RMS 31.8 -29 0 42.67 54 -11.33 - - 324 106 H
4 *2.388 40.34 RMS 31.8 -29 0 43.14 54 -10.86 - - 324 106 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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VERTICAL PEAK AND AVERAGE PLOT

= iy
i e 9 0 P g e i 7 s P, gt o, e M i gt i o et Y

45

Trace Markers
Meter Corrected Average N L N N N
Frequency 3117(001687 - ) Margin Peak Limit PK Margin Azimuth Height )
Marker Reading Det Path_2 DC Corr (dB) Reading Limit Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
1 *2.39 47.39 Pk 31.8 -29 0 50.19 - - 74 -23.81 43 313 \
2 *2.389 51.52 Pk 31.8 -29 0 54.32 - - 74 -19.68 43 313 \
3 *2.39 38.17 RMS 31.8 -29 0 40.97 54 -13.03 - - 43 313 \
4 *2.387 38.67 RMS 31.8 -29 0 41.47 54 -12.53 - - 43 313 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA
Trace Markers

Meter Corrected Average ) ] ) ] _
Frequency 3117(001687 Margin Peak Limit PK Margin Azimuth Height
Marker Reading Det Path_2 DC Corr (dB) Reading Limit Polarity
(GHz) 17)_150619 (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
1 *2.484 49.61 Pk 32 -28.3 0 53.31 - - 74 -20.69 325 100 H
2 *2.484 50.95 Pk 32 -28.3 0 54.65 - - 74 -19.35 325 100 H
3 *2.484 39.99 RMS 32 -28.3 0 43.69 54 -10.31 - - 325 100 H
4 *2.484 40.13 RMS 32 -28.3 0 43.83 54 -10.17 - - 325 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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DATE: MAR 31, 2016

VERTICAL PEAK AND AVERAGE PLOT

= b

\”PLM iy P ot g s o 4 kAR s SN i s

—

e i, PR o W A it iy g

df
4 de Sroep w F B/ ok Swoap 38 -
Trace Markers
Frequency Meter 3117(001687 Corrected Average Margin Peak Limit PK Margin Azimuth Height
Marker (ZHZ) v Reading Det 17) 150619 Path_2 DC Corr (dB) Reading Limit (u:; il ‘dg)g Pl (:ri} Polarity
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 47.3 Pk 32 -28.3 0 51 74 -23 42 298 "
2 2.539 50.45 Pk 32 -28.3 0 54.15 - 74 -19.85 42 298 \
3 *2.484 38.05 RMS 32 -28.3 0 41.75 54 -12.25 42 298 "
4 *2.486 38.56 RMS 32 -28.3 0 42.26 54 -11.74 42 298 )

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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AUTHORIZED BANDEDGE (12 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA
Trace Markers

Meter Corrected Average

Frequency € 3117(001687 X era Margin Peak Limit PK Margin Azimuth Height .
Mark b Reading Det 19). 150619 Path_2 DC Corr (dB) Reading Limit a8 (dBuviim) d5) (egs) m) Polarity
( (dBuv) - (dBuv/m) (dBuv/m) i
1 *2.484 45.15 Pk 32 -28.3 0 48.85 - - 74 -25.15 321 100 H
2 *2.486 48.46 Pk 32 -28.3 0 52.16 - - 74 -21.84 321 100 H
3 *2.484 36.39 RMS 32 -28.3 0 40.09 54 -13.91 - - 321 100 H
4 *2.485 36.94 RMS 32 -28.3 0 40.64 54 -13.36 - - 321 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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VERTICAL PEAK AND AVERAGE PLOT

.
5
| 3
3
§
|

VERTICAL DATA
Trace Markers

Morker Frequency R'::;:g ot 3117(001687 oath 2 S— C:;;::’ A‘I/_:fe Margin Peak Limit PK Margin Azimuth Height polrity
(GH2) P 17)_150619 - P (@uym) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 46.14 Pk 32 -28.3 0 49.84 - - 74 -24.16 20 306 Vv
2 2.545 49.24 Pk 32 -28.2 0 53.04 - - 74 -20.96 20 306 \
3 *2.484 35.57 RMS 32 -28.3 0 39.27 54 -14.73 - - 20 306 \
4 2.547 36.2 RMS 32 -28.2 0 40 54 -14 - - 20 306 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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AUTHORIZED BANDEDGE (13 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

Trace Markers
F Meter 3117(001687 Corrected Average Margi peak Limit PK Margi Azimuth Height
Marker 'eg:e"cv Reading Det o (150619 path_2 DC Corr (dB) Reading Limit ::‘" :: V""‘ d:rg'" ’;m“ ©l8 Polarity
(GHz) (dBuv) ) (dBuv/m) (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
1 *2.484 46.83 Pk 32 -28.3 0 50.53 - - 74 -23.47 321 100 H
2 *2.487 48.66 Pk 32 -28.3 0 52.36 - - 74 -21.64 321 100 H
3 *2.484 37.11 RMS 32 -28.3 0 40.81 54 -13.19 - - 321 100 H
4 *2.484 37.4 RMS 32 -28.3 0 41.1 54 -12.9 - - 321 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2
FCC ID: ABLSMT719

DATE: MAR 31, 2016

VERTICAL PEAK AND AVERAGE PLOT

3
B
Hz 4
e Flods e - t
Trace Markers
f Meter 3117(001687 Corrected Averag M. peak Li PK Margi Azimuth Height
Marker Tequency Reading Det ( Path_2 DC Corr (dB) Reading Limit ngm :a imit darg'" Zimut eight Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (em)
1 *2.484 46.78 Pk 32 -28.3 0 50.48 74 -23.52 20 306 Vv
2 2.557 49.2 Pk 32 -28.2 0 53 - 74 -21 20 306 Vv
3 *2.484 36.34 RMS 32 -28.3 0 40.04 54 -13.96 20 306 \
4 *2.484 36.59 RMS 32 -28.3 0 40.29 54 -13.71 20 306 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

Rodioted Emizsions 3
| 5
F

LOW CHANNEL VERTICAL

Radiated En ian I-Meter

LdBuN/md Vst feal

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

Trace Markers
Frequency | Mt 3117(00168 Corrected Avg Limit Margin | Peak Limit Margin | Azimuth | Height
Marker Reading Det 717)_15061 Path_3 DC Corr (dB) Reading Polarity
(GHz) (dBuv) A (dBuV/m) (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
1 *4.823 46 PK 34 -33.8 0 46.2 - - 74 -27.8 0-360 100 H
4 7.237 33.07 PK 357 -30.9 0 37.87 - - 74 -36.13 0-360 200 H
5 9.649 31.22 PK 37.1 -27.4 0 40.92 - B 74 -33.08 0-360 100 H
2 *4.823 46.7 PK 34 -33.8 0 46.9 - - 74 -27.1 0-360 100 \
3 7.237 32.96 P 35.7 -30.9 0 37.76 - - 74 -36.24 0-360 200 \
6 9.647 31.47 KPK 37.1 -27.4 0 41.17 - B 74 -32.83 0-360 100 \
* . . .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Meter 3117(0016 Corrected - . - N . N
Frequency Reading Det 8717)._150 path 3 DC Corr Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (dBuv) 619 (dB) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
*4.824 51.84 PK2 34 -33.8 0 52.04 - - 74 -21.96 196 250 H
*4.824 46.94 MAv1 34 -33.8 0 47.14 54 -6.86 - - 196 250 H
*4.824 52.8 PK2 34 -33.8 0 53 - - 74 -21 145 276 \
*4.824 46.36 MAv1 34 -33.8 0 46.56 54 -7.44 - - 145 276 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

MID CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

Trace Markers
Meter Corrected o ] ] )
Marker Frequency Reading det 3117(001687 path.3 B Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.874 40.66 PK 34 -34 0 40.66 - - 74 -33.34 0-360 100 H
3 *7.311 33.35 PK 35.7 -30.9 0 38.15 - - 74 -35.85 0-360 100 H
5 9.748 30.14 PK 37.2 -26.8 0 40.54 - - 74 -33.46 0-360 200 H
2 *4.874 43.13 PK 34 -34 0 43.13 - - 74 -30.87 0-360 100 '
4 *7.316 33.46 PK 35.8 -30.9 0 38.36 - - 74 -35.64 0-360 100 v
6 9.745 31.22 PK 37.2 -26.9 0 41.52 - - 74 -32.48 0-360 200 \Y
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak Detector
Radiated Emissions
Meter 3117(0016 Corrected - X - . . .
Frequency Reading Det 8717)_150 path 3 DC Corr Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (dBuY) 619 (dB) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
*4.874 50.87 PK2 34 -34 0 50.87 - - 74 -23.13 210 340 H
*4.874 44.06 MAv1 34 -34 0 44.06 54 -9.94 - - 210 340 H
*4.874 50.85 PK2 34 -34 0 50.85 - - 74 -23.15 149 298 '
*4.874 44.47 MAv1 34 -34 0 44.47 54 -9.53 - - 149 298 '

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HIGH CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HIGH CHANNEL DATA

Trace Markers

Meter Corrected o ] ] )
Marker Frequency Reading pet 3117(001687 path.3 BC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.924 37.45 PK 34 -34 0 37.45 - - 74 -36.55 0-360 200 H
3 *7.383 33.18 PK 35.8 -30.7 0 38.28 - - 74 -35.72 0-360 100 H
5 9.848 30.84 PK 37.3 -27.6 0 40.54 - - 74 -33.46 0-360 100 H
2 *4.924 38.34 PK 34 -34 0 38.34 - - 74 -35.66 0-360 100 '
4 *7.385 33.55 PK 35.8 -30.7 0 38.65 - - 74 -35.35 0-360 100 v
6 9.848 31.06 PK 37.3 -27.6 0 40.76 - - 74 -33.24 0-360 100 v
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak Detector
Radiated Emissions
Meter 3117(001 Corrected - . - . . .
Frequency Reading Det 68717)_1 Path 3 DC Corr Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (dBuv) 50619 (dB) (dBuV/m) (dBuV/m) (dB) (dBuVv/m) (dB) (Degs) (cm)
*4.926 46.46 PK2 34 -34 0 46.46 - - 74 -27.54 303 236 H
*4.924 34.19 MAv1 34 -34 0 34.19 54 -19.81 - - 303 236 H
*4.924 47.83 PK2 34 -34 0 47.83 - - 74 -26.17 144 325 v
*4.924 36.95 MAv1 34 -34 0 36.95 54 -17.05 - - 144 325 v

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

12 CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

12 CHANNEL DATA

Trace Markers

Meter Corrected

Marker Frequency Reading pet 3117(001687 path.3 BC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (B 17)_150619 (dBaV/m) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) (cm)
1 *4.934 34.59 PK 34 -34 0 34.59 - - 74 -39.41 0-360 200 H
3 *7.404 32.72 PK 35.8 -30.6 0 37.92 - - 74 -36.08 0-360 200 H
5 9.868 30.51 PK 373 -27.9 0 39.91 - - 74 -34.09 0-360 200 H
2 *4.934 35.27 PK 34 -34 0 35.27 - - 74 -38.73 0-360 200 \Y
4 *7.4 33.57 PK 35.8 -30.6 0 38.77 - - 74 -35.23 0-360 100 v
6 9.868 30.07 PK 373 -27.9 0 39.47 - - 74 -34.53 0-360 200 \Y

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

13 CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

13 CHANNEL DATA

Trace Markers

Meter Corrected

o B S B vl IR PR ST e el Ml il B Rl Bl
(dBuv) (dBuv/m)
1 *4.941 35.21 PK 34 -34 0 35.21 - - 74 -38.79 0-360 100 H
3 *7.417 32.92 PK 35.8 -30.7 0 38.02 - - 74 -35.98 0-360 100 H
5 9.886 30.37 PK 37.3 -27.9 0 39.77 - - 74 -34.23 0-360 200 H
2 *4.94 35.3 PK 34 -34 0 35.3 - - 74 -38.7 0-360 100 \
4 *7.417 32.85 PK 35.8 -30.7 0 37.95 - - 74 -36.05 0-360 200 \
6 9.886 30.07 PK 37.3 -27.9 0 39.47 - - 74 -34.53 0-360 200 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

11.2.2. TX ABOVE 1 GHz 802.11g 2TX CDD MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

Trace Markers
Meter Corrected Average ) ) ) )
Frequency 3117(001687 N o Margin Peak Limit PK Margin Azimuth Height )
Marker Reading Det Path_2 DC Corr (dB) Reading Limit Polarity
(GHz) (dBuv) 17)_150619 (dBuv/m) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.39 62.83 Pk 31.8 -29 0 65.63 - - 74 -8.37 324 106 H
2 *2.39 65.34 Pk 31.8 -29 0 68.14 - - 74 -5.86 324 106 H
3 *2.39 48.68 RMS 31.8 -29 .29 51.77 54 -2.23 - - 324 106 H
4 *2.39 48.8 RMS 31.8 -29 .29 51.89 54 -2.11 - - 324 106 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

VERTICAL PEAK AND AVERAGE PLOT
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Trace Markers
Meter Corrected Average . L N N N
Frequency 3117(001687 3 o Margin Peak Limit PK Margin Azimuth Height )
Marker Reading Det Path_2 DC Corr (dB) Reading Limit Polarity
(GHz) (dBuv) 17)_150619 (dBuv/m) (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
1 *2.39 55.96 Pk 31.8 -29 0 58.76 - - 74 -15.24 43 313 \
2 *2.39 59.45 Pk 31.8 -29 0 62.25 - - 74 -11.75 43 313 \
3 *2.39 43.62 RMS 31.8 -29 .29 46.71 54 -7.29 - - 43 313 )
4 *2.39 44.23 RMS 31.8 -29 .29 47.32 54 -6.68 - - 43 313 )

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

M
e
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e 4 Duts| e oy B oo Swoap s ok ]
PEA r
Trace Markers
F Meter 3117(001687 Corrected Average M Peak L PK M Azimuth Heigh
Marker requency Reading Det ( Path_2 DC Corr (dB) Reading Limit argin eak Limit argin zimut eight Polarity
(GH2) o) 17)_150619 oovim oo/ (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 57.17 Pk 32 -28.3 0 60.87 - - 74 -13.13 325 100 H
2 *2.484 59.07 Pk 32 -28.3 0 62.77 - - 74 -11.23 325 100 H
3 *2.484 45.77 RMS 32 -28.3 .29 49.76 54 -4.24 - - 325 100 H
4 *2.484 46.04 RMS 32 -28.3 .29 50.03 54 -3.97 - - 325 100 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection

Page 77 of 123

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 443-823,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA
Trace Markers

Meter Corrected Average

Marker Frequency Reaing det 3117(001687 path 2 BE Corr (d8) Reading limit Margin Peak Limit PK Margin Azimuth Height polarity
(GHz) \dBuv) 17)_150619 il (dBufm] (dB) (dBuv/m) (d8) (Degs) (cm)
1 *2.484 57.22 Pk 32 -28.3 0 60.92 - - 74 -13.08 338 240 Vv
2 *2.484 58.81 Pk 32 -28.3 0 62.51 - - 74 -11.49 338 240 v
3 *2.484 44.74 RMS 32 -28.3 .29 48.73 54 -5.27 - - 338 240 Vv
4 *2.484 44.79 RMS 32 -28.3 .29 48.78 54 -5.22 - - 338 240 v

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

AUTHORIZED BANDEDGE (12 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

Trace Markers
F Meter 3117(001687 Corrected Average Margi peak Limit PK Margi Azimuth Height
Marker reduency Reading Det ( Path_2 DC Corr (dB) Reading Limit arein ea Lim! 2ein zimy ©l8 Polarity
(GH2) o) 17)_150619 oo o) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 44.35 Pk 32 -28.3 0 48.05 - - 74 -25.95 261 100 H
2 2.527 48.69 Pk 32 -28.3 0 52.39 - - 74 -21.61 261 100 H
3 *2.484 35.81 RMS 32 -28.3 .29 39.8 54 -14.2 - - 261 100 H
4 2.51 36.4 RMS 32 -28.3 .29 40.39 54 -13.61 - - 261 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

VERTICAL PEAK AND AVERAGE PLOT
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Trace Markers
Fi Meter 3117(001687 Corrected Average Margil Peak Limit PK Margil Azimuth Height
Marker requency Reading Det ( Path_2 DC Corr (dB) Reading Limit argin cak Limi argin Zimu! €8 Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 45.63 Pk 32 -28.3 0 49.33 - - 74 -24.67 294 342 \
2 *2.491 48.49 Pk 32 -28.3 0 52.19 - - 74 -21.81 294 342 \
3 *2.484 35.84 RMS 32 -28.3 .29 39.83 54 -14.17 - - 294 342 \
4 2.536 36.22 RMS 32 -28.3 .29 40.21 54 -13.79 - - 294 342 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

AUTHORIZED BANDEDGE (13 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

-
Hz f
g - =] s heuds
Trace Markers
F Meter 3117(001687 Corrected Average Margi peak Limit PK Margi Azimuth Height
Marker reduency Reading Det ! Path_2 DC Corr (dB) Reading Limit 2rein ea Limi 2ein zimu ©le Polarity
(GH2) o) 17)_150619 v douvfm) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 58.37 Pk 32 -28.3 0 62.07 - - 74 -11.93 261 100 H
2 *2.484 57.74 Pk 32 -28.3 0 61.44 - - 74 -12.56 261 100 H
3 *2.484 44.33 RMS 32 -28.3 .29 48.32 54 -5.68 - - 261 100 H
4 *2.484 44.15 RMS 32 -28.3 .29 48.14 54 -5.86 - - 261 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

VERTICAL PEAK AND AVERAGE PLOT
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Trace Markers
Fi Meter 3117(001687 Corrected Average Margil Peak Limit PK Margil Azimuth Height
Marker requency Reading Det ( Path_2 DC Corr (dB) Reading Limit argin cak Limi argin Zimu! €8 Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 50.35 Pk 32 -28.3 0 54.05 - - 74 -19.95 294 342 \
2 *2.484 53.42 Pk 32 -28.3 0 57.12 - - 74 -16.88 294 342 \
3 *2.484 39 RMS 32 -28.3 .29 42.99 54 -11.01 - - 294 342 \
4 *2.484 39.22 RMS 32 -28.3 .29 43.21 54 -10.79 - - 294 342 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

Trace Markers
Meter Corrected N N N .
Marker Frequency Reading Det 3117(001687 path_3 oC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuV) (dBuv/m)
1 *4.821 36.03 PK 34 -33.8 0 36.23 - - 74 -37.77 0-360 200 H
3 7.238 33.17 PK 35.7 -30.9 0 37.97 - - 74 -36.03 0-360 100 H
5 9.852 31.27 PK 373 -27.7 0 40.87 - - 74 -33.13 0-360 100 H
2 *4.823 38.16 PK 34 -33.8 0 38.36 - - 74 -35.64 0-360 100 \
4 7.238 33.29 PK 35.7 -30.9 0 38.09 - - 74 -35.91 0-360 100 \
6 9.859 31.89 PK 373 -27.8 0 41.39 - - 74 -32.61 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2
FCC ID: ABLSMT719

DATE: MAR 31, 2016

MID CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor

which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

MID CHANNEL DATA
Trace Markers
Fi Meter 3117(001687 Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
Marker rE(Z:EzTCV R'::‘c)g Det 17)_150619 Path_3 DC Corr (d8) ‘:;::‘/':f‘) lngu\//m) m:; (dBuv/m) mrf; (Degs) mi; Polarity
1 *4.874 35.94 PK 34 -34 0 35.94 - - 74 -38.06 0-360 200 H
3 *7.308 33.6 PK 35.7 -30.9 0 38.4 - - 74 -35.6 0-360 200 H
5 9.747 30.73 PK 37.2 -26.9 0 41.03 - - 74 -32.97 0-360 200 H
2 *4.874 36.44 PK 34 -34 0 36.44 - - 74 -37.56 0-360 100 \
4 *7.312 3291 PK 35.7 -30.9 0 37.71 - - 74 -36.29 0-360 100 \
6 9.749 31.01 PK 37.2 -26.8 0 41.41 - - 74 -32.59 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HIGH CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HIGH CHANNEL DATA
Trace Markers

Frequency Meter 3117(001687 Corrected Avg Limit Margin Peak Limit Margin Azimuth Height )
Marker (GHz) TZ:‘C? Det 17)_150619 Path_3 DC Corr (dB) 4::3‘/':5) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) (em) Polarity

1 *4.921 34.84 PK 34 -34 0 34.84 - - 74 -39.16 0-360 100 H
3 *7.386 32.97 PK 35.8 -30.7 0 38.07 - - 74 -35.93 0-360 100 H
5 9.844 30.71 PK 37.3 -27.5 0 40.51 - - 74 -33.49 0-360 200 H
2 *4.919 35.62 PK 34 -34 0 35.62 - - 74 -38.38 0-360 100 \
4 *7.385 32.88 PK 35.8 -30.7 0 37.98 - - 74 -36.02 0-360 100 "
6 9.843 31.17 PK 373 -27.5 0 40.97 - - 74 -33.03 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

12 CHANNEL HORIZONTAL

12 CHANNEL VERTICAL

e
[ ia}

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

12 CHANNEL DATA

Trace Markers

Meter Corrected

Marker Frequency Reading pet 3117(001687 path.3 BC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (B 17)_150619 (dBaV/m) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) (cm)
1 *4.93 34.74 PK 34 -34 0 34.74 - - 74 -39.26 0-360 200 H
3 *7.401 32.79 PK 35.8 -30.6 0 37.99 - - 74 -36.01 0-360 100 H
5 9.87 30.39 PK 373 -27.9 0 39.79 - - 74 -34.21 0-360 100 H
2 *4.929 35.01 PK 34 -34 0 35.01 - - 74 -38.99 0-360 100 '
4 *7.4 33 PK 35.8 -30.6 0 38.2 - - 74 -35.8 0-360 100 v
6 9.87 30.18 PK 373 -27.9 0 39.58 - - 74 -34.42 0-360 200 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

13 CHANNEL HORIZONTAL

UL SULION Lab Chambers 1 18 Mar 2818 18:13:23

Rodic i G R N BEE, — L e

s 3-Meters

o2 BE
L o : : .
[ T
i ad :
38 i 1
28
| = B g e P m I S s U LT e b SRR |
c Hz
Fange Lite CETRTT " S T Moda o | Songe (M R Fode | Sueep Fia  HoupeiMods -
13 CHANNEL VERTICAL
L ION Lob Chamber 18113
[ ——— — e — - - e — -
Radiat
1
ag
,;.
=  EB
E
3 5B
o
38
28
| e R - e ~ R [ T G
Frequenc H
Fange (s FELLE i C— Foura Hioda = — = oo - Fia  Boupe/fode =

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

13 CHANNEL DATA

Trace Markers

Meter Corrected

o B S B vl IR PR ST e el Ml il B Rl Bl
(dBuv) (dBuv/m)
1 *4.942 34.35 PK 34 -34 0 34.35 - - 74 -39.65 0-360 100 H
3 *7.418 33.34 PK 35.8 -30.7 0 38.44 - - 74 -35.56 0-360 100 H
5 9.887 30.36 PK 37.3 -27.9 0 39.76 - - 74 -34.24 0-360 100 H
2 *4.943 34.8 PK 34 -34 0 34.8 - - 74 -39.2 0-360 200 \
4 *7.418 32.84 PK 35.8 -30.7 0 37.94 - - 74 -36.06 0-360 100 \
6 9.887 30.29 PK 37.3 -27.9 0 39.69 - - 74 -34.31 0-360 200 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

11.2.3. TX ABOVE 1 GHz 802.11n HT20 2TX CDD MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

Trace Markers
F Meter 3117(001687 Corrected Average Margi Peak Limit PK Margi Azimuth Height
Marker reauency Reading Det ! Path_2 DC Corr (dB) Reading Limit 2rein ea timt 2ein zimy ©le Polarity
(GHz) o) 17)_150619 o ouvsm) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.39 58.78 Pk 31.8 -29 0 61.58 - - 74 -12.42 324 106 H
2 *2.39 59.95 Pk 31.8 -29 0 62.75 - - 74 -11.25 324 106 H
3 *2.39 45.83 RMS 31.8 -29 31 48.94 54 -5.06 - - 324 106 H
4 *2.39 46.48 RMS 31.8 -29 31 49.59 54 -4.41 - - 324 106 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

VERTICAL PEAK AND AVERAGE PLOT
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Trace Markers
Meter Corrected Average ) — ) ) )
Frequency 3117(001687 - o Margin Peak Limit PK Margin Azimuth Height 3
Marker Reading Det Path_2 DC Corr (dB) Reading Limit Polarity
(GHa) P 17)_150619 i (/) (dB) (dBuV/m) (dB) (Degs) (cm)

1 *2.39 55.25 Pk 31.8 -29 0 58.05 - - 74 -15.95 43 313 \

2 *2.39 55.76 Pk 31.8 -29 0 58.56 - - 74 -15.44 43 313 \

3 *2.39 41.56 RMS 31.8 -29 31 44.67 54 -9.33 - - 43 313 )

4 *2.39 42.13 RMS 31.8 -29 31 45.24 54 -8.76 - - 43 313 )

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA
Trace Markers

Meter Corrected Average
Frequency ) 3117(001687 - e Margin Peak Limit PK Margin Azimuth Height )
Marker Reading Det Path_2 DC Corr (dB) Reading Limit Polarity
(GHz) \dBuv) 17)_150619 (dBuv/m) (dBuvfm) (dB) (dBuv/m) (d8) (Degs) (cm)
1 *2.484 58.02 Pk 32 -28.3 0 61.72 - - 74 -12.28 325 100 H
2 *2.484 61.59 Pk 32 -28.3 0 65.29 - - 74 -8.71 325 100 H
3 *2.484 47.3 RMS 32 -28.3 31 51.31 54 -2.69 - - 325 100 H
4 *2.484 47.6 RMS 32 -28.3 31 51.61 54 -2.39 - - 325 100 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

VERTICAL PEAK AND AVERAGE PLOT
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Trace Markers
Meter Corrected Average ) o , , ,
Frequency 3117(001687 3 o Margin Peak Limit PK Margin Azimuth Height )
Marker o Reading Det 17) 150619 Path_2 DC Corr (dB) Reading Limit s dBuv) s o Polarity
(GHz) (dBuY) )_: (dBuv/m) (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (em)
1 *2.484 58.46 Pk 32 -28.3 0 62.16 - - 74 -11.84 338 240 \
2 *2.484 61.72 Pk 32 -28.3 0 65.42 - - 74 -8.58 338 240 \
3 *2.484 45.63 RMS 32 -28.3 31 49.64 54 -4.36 - - 338 240 )
4 *2.484 45.88 RMS 32 -28.3 31 49.89 54 -4.11 - - 338 240 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

AUTHORIZED BANDEDGE (12 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

ol I--:.  a e e [ el
Trace Markers
Meter Correct ted Average . o . . .
Marker Frequency Reading et 3117(001687 path 2 bC Corr (d8) Reading Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) (dBuv) 17)_150619 = (dBuv/m) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 46.01 Pk 32 -28.3 0 49.71 - - 74 -24.29 261 100 H
2 *2.496 48.44 Pk 32 -28.3 0 52.14 - - 74 -21.86 261 100 H
3 *2.484 36.21 RMS 32 -28.3 31 40.22 54 -13.78 - - 261 100 H
4 *2.486 36.43 RMS 32 -28.3 31 40.44 54 -13.56 - - 261 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2
FCC ID: ABLSMT719

DATE: MAR 31, 2016

VERTICAL PEAK AND AVERAGE PLOT

e R e e " i ey i by Y e al)
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ol LS s oy t
Trace Markers
Fi Meter 3117(001687 Corrected Average Margil Peak Limit PK Margil Azimuth Height
Marker requency Reading Det ( Path_2 DC Corr (dB) Reading Limit argin cak Limi argin Zimu! €8 Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 4491 Pk 32 -28.3 0 48.61 74 -25.39 294 342 \
2 2.535 48.67 Pk 32 -28.3 0 52.37 - - 74 -21.63 294 342 \
3 *2.484 35.56 RMS 32 -28.3 .31 39.57 54 -14.43 294 342 \
4 2.502 36.36 RMS 32 -28.3 .31 40.37 54 -13.63 294 342 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

AUTHORIZED BANDEDGE (13 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1/
‘\
| —
\Hz f
Fr i
= L - Fia — FoupaHod = Voapai i
Trace Markers
F Meter 3117(001687 Corrected Average Margi peak Limit PK Margi Azimuth Height
Marker reduency Reading Det ! Path_2 DC Corr (dB) Reading Limit 2rein ea Limi 2ein zimu ©le Polarity
(GH2) o) 17)_150619 v douvfm) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *2.484 57.19 Pk 32 -28.3 0 60.89 - - 74 -13.11 261 100 H
2 *2.484 59.54 Pk 32 -28.3 0 63.24 - - 74 -10.76 261 100 H
3 *2.484 44.42 RMS 32 -28.3 31 48.43 54 -5.57 - - 261 100 H
4 *2.484 44.79 RMS 32 -28.3 31 48.8 54 -5.2 - - 261 100 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

VERTICAL PEAK AND AVERAGE PLOT

. — e 7 - 3,
Hz
] e aH
. P e - t
VERTICAL DATA
Trace Markers
Frequenc Meter 3117(001687 Corrected Average Margin Peak Limit PK Margin Azimuth Height
Marker (ZHZ' Y T::Cf Det g Path_2 DC Corr (dB) (::23.;; (daLlwm. (d:' il me)g P 'ui) Polarity
1 *2.484 53.27 Pk 32 -28.3 0 56.97 - - 74 -17.03 294 342 \
2 *2.484 55.01 Pk 32 -28.3 0 58.71 - - 74 -15.29 294 342 \
3 *2.484 39.2 RMS 32 -28.3 31 43.21 54 -10.79 - - 294 342 "
4 *2.484 39.35 RMS 32 -28.3 31 43.36 54 -10.64 - - 294 342 "

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16K22866-E1V2
FCC ID: ABLSMT719

DATE: MAR 31, 2016

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

——] A BeliAttn  Dutifagy Fody

Surap Fis oot  Foallion

LOW CHANNEL VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor

which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

Trace Markers
Meter Corrected . . .
Marker Frequency Reading Det 3117(001687 path_3 oC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuV) (dBuv/m)
1 *4.822 36.33 PK 34 -33.8 0 36.53 - - 74 -37.47 0-360 100 H
3 7.237 33.1 PK 35.7 -30.9 0 37.9 - - 74 -36.1 0-360 200 H
5 9.65 30.89 PK 37.1 -27.4 0 40.59 - - 74 -33.41 0-360 200 H
2 *4.819 36.96 PK 34 -33.8 0 37.16 - - 74 -36.84 0-360 100 \
4 7.238 32.83 PK 35.7 -30.9 0 37.63 - - 74 -36.37 0-360 100 \
6 9.648 30.91 PK 37.1 -27.4 0 40.61 - - 74 -33.39 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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FCC ID: ABLSMT719

MID CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

Trace Markers
Meter Corrected N N N .
Marker Frequency Reading Det 3117(001687 path_3 oC Corr (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) 17)_150619 (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuV) (dBuv/m)
1 *4.87 35.69 PK 34 -34 0 35.69 - - 74 -38.31 0-360 100 H
3 *7.309 33.37 PK 35.7 -30.9 0 38.17 - - 74 -35.83 0-360 200 H
5 9.757 31.16 PK 37.2 -26.7 0 41.66 - - 74 -32.34 0-360 200 H
2 *4.87 36.26 PK 34 -34 0 36.26 - - 74 -37.74 0-360 100 \
4 *7.307 34.23 PK 35.7 -30.9 0 39.03 - - 74 -34.97 0-360 200 \
6 9.758 30.65 PK 37.2 -26.7 0 41.15 - - 74 -32.85 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HIGH CHANNEL HORIZONTAL

Fodioted E 1
1 &y '| .
b= 15]
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HIGH CHANNEL VERTICAL
| &a

[dBullém] Uertico
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

HIGH CHANNEL DATA
Trace Markers

Frequency Meter 3117(001687 Corrected Avg Limit Margin Peak Limit Margin Azimuth Height )
Marker (GHz) TZ:‘C? Det 17)_150619 Path_3 DC Corr (dB) 4::3‘/':5) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) (em) Polarity

1 *4.917 35.32 PK 34 -34 0 35.32 - - 74 -38.68 0-360 100 H
3 *7.388 32.47 PK 35.8 -30.7 0 37.57 - - 74 -36.43 0-360 200 H
5 9.845 30.41 PK 37.3 -27.5 0 40.21 - - 74 -33.79 0-360 100 H
2 *4.923 35.81 PK 34 -34 0 35.81 - - 74 -38.19 0-360 100 \
4 *7.388 33.2 PK 35.8 -30.7 0 38.3 - - 74 -35.7 0-360 100 "
6 9.841 30.48 PK 373 -27.4 0 40.38 - - 74 -33.62 0-360 100 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

12 CHANNEL HORIZONTAL
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'Note: Emission was scanned up to 26GHz; No emissions were detected above the noise flodr
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

12 CHANNEL DATA

Trace Markers

Meter Corrected

o B S B vl IR PR ST e el Ml il B Rl Bl
(dBuv) (dBuv/m)
1 *4.934 35.11 PK 34 -34 0 35.11 - - 74 -38.89 0-360 100 H
3 *7.399 32.77 PK 35.8 -30.6 0 37.97 - - 74 -36.03 0-360 200 H
5 9.873 29.63 PK 37.3 -28 0 38.93 - - 74 -35.07 0-360 200 H
2 *4.93 35.11 PK 34 -34 0 35.11 - - 74 -38.89 0-360 200 \
4 *7.401 33.24 PK 35.8 -30.6 0 38.44 - - 74 -35.56 0-360 200 \
6 9.867 30.11 PK 37.3 -27.9 0 39.51 - - 74 -34.49 0-360 200 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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13 CHANNEL HORIZONTAL
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Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

13 CHANNEL DATA

Trace Markers

Fi Meter 3117(001687 Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
Marker 'E(Z‘:Z?CV R‘Z?l\\r;’g Det 1) 25001e path_3 DC Corr (dB) ‘:;\i;i/r:) . nguv ) j d:' couv/m) P ; P (:ri} Polarity
1 *4.943 34.66 PK 34 -34 0 34.66 - - 74 -39.34 0-360 200 H
3 *7.414 33.15 PK 35.8 -30.7 0 38.25 - - 74 -35.75 0-360 100 H
5 9.888 29.79 PK 373 -27.8 0 39.29 - - 74 -34.71 0-360 100 H
2 * 4,952 34.96 PK 34 -34 0 34.96 - - 74 -39.04 0-360 200 \
4 *7.417 32.83 PK 35.8 -30.7 0 37.93 - - 74 -36.07 0-360 200 \
6 9.889 29.88 PK 373 -27.8 0 39.38 - - 74 -34.62 0-360 100 \

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

11.3. WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, VERTICAL)

VERTICAL PLO
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

Below 1G Data

Trace Markers

Frequency Met-er VULB9163- . Correc.ted QPk Limit Margin Azimuth Height X
Marker (MH2) Reading Det 750 Bi-Log Reading (dBuv/m) (dB) (Degs) (cm) Polarity
(dBuV) (dBuv/m)

1 55.16 47.66 Pk 13.2 -30 30.86 40 -9.14 0-360 400 H
2 81.2975 50.83 Pk 7.2 -29.6 28.43 40 -11.57 0-360 200 H
3 * 164.895 48.72 Pk 8.7 -28.5 28.92 43,52 -14.6 0-360 300 H
4 30.0425 53.39 Pk 10.3 -30.5 33.19 40 -6.81 0-360 100 "
5 54.7775 45.01 Pk 133 -30 28.31 40 -11.69 0-360 100 \
6 80.0225 49.34 Pk 6.9 -29.6 26.64 40 -13.36 0-360 100 v

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 16K22866-E1V2 DATE: MAR 31, 2016
FCC ID: ABLSMT719

12. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.13-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 i) 5i)
" Decreases with the logarithm of the frequency.
TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10
2009.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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RESULTS

6 WORST EMISSIONS

LINE 1 PLOT
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REPORT NO: 16K22866-E1V2
FCC ID: ABLSMT719

DATE: MAR 31, 2016

LINE 1 RESULTS

Trace Markers

Phase L1 .15 - 30MHz

Marker Frequency Meter Det 101837_w CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading ith ex- Room Reading Class BITE (dB) Class B ITE (dB)
(dBuV) cord_L1 (dB(uVolts QP AV
)

1 .276 43.9 Pk 9.8 0 53.7 60.94 -7.24 - -
2 .276 27.74 Av 9.8 0 37.54 - - 50.94 -13.4
3 402 39.56 Pk 10.1 0 49.66 57.81 -8.15 - -
4 411 20.9 Av 10.1 0 31 - - 47.63 -16.63
5 .573 41.29 Pk 10.1 0 51.39 56 -4.61 - -
6 .564 24.07 Av 10.1 0 34.17 - - 46 -11.83
7 .672 35.77 Pk 10.1 0 45.87 56 -10.13 - -
8 .681 20.11 Av 10.1 0 30.21 - - 46 -15.79
9 .834 35.1 Pk 10 0 45.1 56 -10.9 - -
10 .843 18.33 Av 10 0 28.33 - - 46 -17.67
11 21.867 36.93 Pk 10.5 2 47.63 60 -12.37 - -
12 21.957 22.81 Av 10.5 2 33.51 - - 50 -16.49

Pk - Peak detector

Av - Average detection

Quasi-Peak Emissions

Phase L1 .15 - 30MHz

Frequency Meter Det 101837_wit CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading h ex-cord_L1 Room Reading Class BITE (dB) Class B ITE (dB)

(dBuVv) (dB(uVolts)) Qp AV

2742 36.32 Qp 9.8 0 46.12 60.99 -14.87 - -
.4047 37.61 Qp 10.1 0 47.71 57.76 -10.05 - -
5775 25.71 Qp 10.1 0 35.81 56 -20.19 - -

Qp - Quasi-Peak detector
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DATE: MAR 31, 2016

LINE 2 PLOT
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LINE 2 RESULTS

Trace Markers

Phase N .15 - 30MHz

Marker Frequency Meter Det 101837_w CE Shield Corrected CISPR 22 Margin CISPR 22 Margin

(MHz) Reading ith ex- Room Reading Class B ITE (dB) Class B ITE (dB)
(dBuVv) cord_N (dB(uVolts QP AV
)
13 267 39.62 Pk 9.8 0 49.42 61.21 -11.79 - -
14 .276 25.04 Av 9.8 0 34.84 - - 50.94 -16.1
15 402 33.23 Pk 10.1 0 43.33 57.81 -14.48 - -
16 411 15.6 Av 10.1 0 25.7 - - 47.63 -21.93
17 .564 39.76 Pk 10.1 0 49.86 56 -6.14 - -
18 .564 22.25 Av 10.1 0 32.35 - - 46 -13.65
19 .663 39.38 Pk 10 0 49.38 56 -6.62 - -
20 .681 19.64 Av 10 0 29.64 - - 46 -16.36
21 .807 34.84 Pk 10 0 44.84 56 -11.16 - -
22 .843 15.97 Av 9.9 0 25.87 - - 46 -20.13
23 22.164 36.71 Pk 10.7 2 47.61 60 -12.39 - -
24 22.128 23.33 Av 10.7 2 34.23 - - 50 -15.77

Pk - Peak detector
Av - Average detection

Quasi-Peak Emissions

Phase N .15 - 30MHz

Frequency Meter Det 101837_wit CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading h ex-cord_N Room Reading Class BITE (dB) Class B ITE (dB)
(dBuv) (dB(uVolts)) Qp AV
.5685 29.37 Qp 10.1 0 39.47 56 -16.53 - -
.6675 31.21 Qp 10 0 41.21 56 -14.79 - -

Qp — Quasi-Peak detector
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